IOWA MOLD TOOLING CO., INC.
PO BOX 189

GARNER, IOWA 50438

TEL: 641-923-3711

FAX: 641-923-2424 \WWEBSITE:
www.imt.com

Spare Parts Manual

FJ1200
P/N: 99903593

Copyright © 2016 lowa Mold Tooling Co., Inc.
All rights reserved

No part of this publication may be reproduced, stored in a retrieval system, or transmitted in any form or
by any means, electronic, mechanical, photocopying, recording or otherwise without the prior written
permission of lowa Mold Tooling Co., Inc.

lowa Mold Tooling Co., Inc. is an Oshkosh Corporation Company.






525 00 000

FJ1200
Description Page no. From loader To loader
Basic loader
Insert with link arm system 52501 010 980001
Jib, complete 525 01 050 980001
Hook suspension + hook suspension heavy lifting 52501 210 980001
Fittings, 6020-O K5 525 01 380 980001
Fittings, 6020-O K6/8520 K8 525 01 385 980001
Fittings, 6020 K6 525 01 390 980001
Jib cylinder, C100/75 x 860, right 525 01 600 980001
Jib cylinder, C100/75 x 860, left 525 01 605 980001
Jib cylinder with LHV, right 52501 610 980001 980163
Jib cylinder with LHV, right 52501610 A 980164
Jib cylinder with LHV, left 52501615 980001 980163
Jib cylinder with LHV, left 52501615 A 980164
Stowing bracket 525 01 900 980001
Boom System
Jib extension I incl. fittings 525 03 100 980001 980170
Jib extension I incl. fittings 52503 100 A 980171
Jib extension Il incl. fittings 52503 110 980001 980170
Jib extension Il incl. fittings 52503110 A 980171
Jib extension Il incl. fittings 525 03 120 980001 980170
Jib extension Il incl. fittings 52503 120 A 980171
Jib extension IV incl. fittings 525 03 130 980001 980170
Jib extension IV incl. fittings 52503 130 A 980171
Jib extension V incl. fittings 525 03 140 980001 980170
Jib extension V incl. fittings 52503 140 A 980171
Jib extension VI incl. fittings 52503 150 980001 980170
Jib extension VI incl. fittings 52503 150 A 980171
Extension cylinder | (C70/55 x 1450) 525 03 300 980001 980168



525 00 000

FJ1200
Description Page no. From loader To loader
Extension cylinder | (C70/55 x 1450) 52503 300 A 980169
Extension cylinder 1l (C70/55 x 1525) 52503 310 980001 980168
Extension cylinder Il (C70/55 x 1525) 52503 310 A 980169
Extension cylinder 11l (C70/50 x 1600) 525 03 320 980001 980168
Extension cylinder 11l (C70/50 x 1600) 52503 320 A 980169
Extension cylinder IV (C70/50 x 1675) 525 03 330 980001 980168
Extension cylinder IV (C70/50 x 1675) 52503 330 A 980169
Extension cylinder V (C63/45 x 1740) 525 03 340 980001 980140
Extension cylinder V (C63/45 x 1740) 52503 340 A 980141 980163
Extension cylinder V (C63/45 x 1740) 52503 340 B 980164
Extension cylinder VI (C63/40 x 1850) 525 03 350 980001 980140
Extension cylinder VI (C63/40 x 1850) 52503 350 A 980141 980163
Extension cylinder VI (C63/40 x 1850) 52503 350 B 980164
Fittings, extension cylinder | 525 03 500 980001
Fittings, extension cylinder Il 525 03 510 980001 980011
Fittings, extension cylinder |l 52503510 A 980012
Fittings, extension cylinder ll| 525 03 520 980001 980011
Fittings, extension cylinder lll 52503 520 A 980012
Fittings, extension cylinder IV 525 03 530 980001 980011
Fittings, extension cylinder IV 52503 530 A 980012
Fittings, extension cylinder V 525 03 540 980001 980011
Fittings, extension cylinder V 525 03 540 A 980012
Fittings, extension cylinder VI 525 03 550 980001 980011
Fittings, extension cylinder VI 525 03 550 A 980012
Manual extension, F7 - F8 525 03 760 980001
Hydraulic systems. loader functions
Hose and pipe kit 525 05 400 980001 980163



525 00 000

FJ1200
Description Page no. From loader To loader
Hose and pipe kit 525 05 405 980164
Accessories, extra valves
Hose kit, EXV K3/K4 - 1 525 09 000 980001 980049
Hose kit, EXV K3/K4 - 1 52509 000 A 980050 980163
Hose kit, EXV K5/K6 - 1 525 09 005 980001 980049
Hose kit, EXV K5/K6 - 1 52509 005 A 980050 980163
Hose reels 1 EXV. 52509 010 980164
Hose and pipe kit, EXV K3/K4 - 2 52509 015 980001 980049
Hose and pipe kit, EXV K3/K4 - 2 52509 015 A 980050 980163
Hose and pipe kit, 2 EXV K5/K6 - 2 525 09 020 980001 980011
Hose and pipe kit, 2 EXV K5/K6 - 2 52509 020 A 980012 980049
Hose and pipe kit, 2 EXV K5/K6 - 2 52509 020 B 980050 980163
Hose reels 2 EXV. 525 09 025 980164
Multi-couplings K3/K4 525 09 028 980001 980049
Multi-couplings K5/K6 525 09 029 980001 980011
Multi-couplings K5/K6 52509 029 A 980012 980049
Multi-couplings 525 09 030 980050
Hose clamps, Quick-release coupling 525 09 040 980164
Kit, quick-release coupling, EXV. 525 09 050 980001
Accessories, personnel basket
Fittings, Personnel basket, FJ1200 K4, K5 & K6 525 15 020 980001
Hydraulic pipes, Walform for FJ1200, K4-K6 52515100 980001
Electronic parts. in general
Fly-jib (FJC5330) 525 20 200 980001 980198
Fly-jib (FJC5330) 52520 200 A 980199
1 extra valve, cable 525 20 210 980001
2 extra valves, cable 525 20 250 980001
Spotlight, Fly-Jib 525 20 270 980001



525 00 000
FJ1200

Description Page no. From loader To loader







VI R
® FJ1200 60 34 680

63 04 670
63 04 660
Internal ref. 63 04 650

An Oshkosh Corportation Company

Revised: 8/1/2016 1 FJ1200 P/N: 99903593



Insert with link arm system

52501 010
From loader 980001

To loader

Created 02-06-2004
Modified

Pos Qty. Partno.  Description Remarks
1 1 6304081 | Insert 6020-K6
2 1 6304381 | Insert 6020-OK5
3 1 6304371 | Insert 6020-OK6
4 1 6304071 | Insert 8520-K8
5 1 6304021 | Pin
6 2 6257354 | Lock plate
7 38 30545 | Countersunk screw MK10 x 20
8 2 23330 | Bushing PM 6060 DX
9 1 31318 | Lubricator 1/8" RG
10 2 6304022 | Pin
11 4 6304027 | Lock plate
12 1 6304011 | Link arm, right
13 1 6304012 | Link arm, left
14 2 6304026 | Bolt
15 2 6304029 | Lock plate
16 2 31329 | Lubricator M6 x 1
17 1 6304001 | Push rod
18 4 23930 Bushing PM 8040 DX

Revised: 8/1/2016

FJ1200 P/N: 99903593




£_S¢] FJ1200

Internal ref. 63 04 010

An Oshkosh Corportation Company

Revised: 8/1/2016 3 FJ1200 P/N: 99903593



Jib, complete

525 01 050
From loader 980001

To loader

Created 20-11-2003
Modified 16-09-2015

Pos Qty. Partno.  Description Remarks
1 2 64365 | Plug
2 2 30545 | Countersunk screw MK10 x 20
3 2 64366 | Plug
4 2 6304024 | Pin
5 4 30152 | Set screw M10 x 14
6 4 31156 | Spring washer 10 mm
7 1 6304066 | Cover
8 2 31318 | Lubricator 1/8" RG
9 2 23330 | Bushing PM 6060 DX
10 2 23338 | Bushing PM 7070 DX
11 1 66917 | Label, SWL 7T
12 1 6304810 | Jib, painted
13 1 6304031 Jib

Revised: 8/1/2016

FJ1200 P/N: 99903593




52501 210
FJ1200

6304 170
Internal ref. 63 04 160

An Oshkosh Corportation Company

Revised: 8/1/2016 5 FJ1200 P/N: 99903593




Hook suspension + hook suspension heavy

52501 210
From loader 980001

To loader

| |ft| n g Created 20-11-2003
Modified 18-09-2014

Pos Qty. Partno.  Description Remarks

1 1 6292853 | Hook suspension

2 2 23945 Bearing 228/32 x 30

3 1 62118 | Shackle

4 1 63292 | Hook, 8 tincl. bearing

5 1 6304458

6 1 6099964 | Lock pin with split pin

7 1 31128 | Washer 24 mm

8 1 30837 | Nut M24

9 1 31967 | Ring split 24,5 x 40

10 1 6304170 | Hook suspension, heavy lifting

11 1 6304105 Hook suspension

12 1 6304065 Pin

13 1 30837 Nut M24

14 1 31967 Ring split 24,5 x 40

15 1 6304006 Lock pin with split pin

16 1 65699 Brass label

17 3 31340 Rivet

Revised: 8/1/2016

FJ1200 P/N: 99903593




FJ1200

525 01 380

Internal ref. 63 04 440

An Oshkosh Corportation Company

- 3
//// = \\‘ 7‘
A
-
e RN 5
! &) % 6
- [ ~
/,/: } } /(< ‘Sdi
‘\hf‘x\ h/ °>\
il AN u/ v
LN |
| N
| N\ -
\} \ PR
Il I ~ D\/
i I g ——
Il I e
1 1 e
It I e
It I ///
I ! o
N
AN . Ji ////
AN Rl -7
Nelo

Revised: 8/1/2016 7 FJ1200 P/N: 99903593



525 01 380
From loader 980001
Fittings, 6020-O K5 To loader

Created 20-11-2003
Modified 01-10-2004

Pos Qty. Partno.  Description Remarks
1 1 6304391 | Spacer 3 mm, right

2 1 6304392 | Spacer 3 mm, left

3 8 31177 | Washer 10 mm

4 8 30154 | Set screw M10 x 20
5 2 6300334 | Guide

6 4 32256 | Pointed screw MSP6 x 12
7 4 31964 | Counter sunk screw, stainless MK8 x 25
8 2 6304359 | Spacer

9 2 6305108 | Adjusting plate

10 4 30886 | Lock nut, stainless M8

Revised: 8/1/2016 8 FJ1200 P/N: 99903593




52501 385
FJ1200

Internal ref. 63 04 430

An Oshkosh Corportation Company

Revised: 8/1/2016 9 FJ1200 P/N: 99903593



Fittings, 6020-O K6/8520 K8

525 01 385
From loader 980001

To loader

Created 20-11-2003
Modified 09-06-2004

Pos Qty. Partno.  Description Remarks
1 8 31177 | Washer 10 mm
2 8 30154 | Set screw M10 x 20
3 2 6297534 | Spacer 4 mm
4 2 6297544 | Spacer 3 mm
5 4 31964 | Counter sunk screw, stainless MKS8 x 25
6 2 6304359 | Spacer
7 2 6305108 | Adjusting plate
8 4 30886 | Lock nut, stainless M8
9 1 6302581 | Jib extension VIl

Revised: 8/1/2016

10

FJ1200 P/N: 99903593




525 01 390

o
o
N
—
r)
LL

63 04 290

Internal ref.

An Oshkosh Corportation Company

[e)]
o
X T
NSRS - T
=
///l\ /
\w, = \
= N -
5 L Ve eI
NN -~
///L / \ OT//r«,/
| VS ———
R
\ \ -
[ 2 \ N4
Vol N \ A/
| | \
\ [ \ \ / N
N \ \
Nt “ \ \ /
N \ AR Y N
%W?ﬂ N VA \
. \
\ \ / \Mw \
AY /7 AY
, \ N 77 \
\ \} N\

>y, \ \
4, ' '
Q\ \ \
\ \
\ \
\ \
\ \
\ \
\ \
. % S
\ 4 AT
N ~ \
N ~ N
N4 b
\ p
Nl 4

11 FJ1200 P/N: 99903593

Revised: 8/1/2016



525 01 390
From loader 980001

Fittings, 6020 K6 To loader

Created 20-11-2003
Modified 01-10-2004

Pos Qty. Partno.  Description Remarks

2 6297534 | Spacer 4 mm

6297544 | Spacer 3 mm

31177 | Washer 10 mm
30154 | Set screw M10 x 20
33386 | Ring split a6 x 45
30839 | Nut M30

6302748 | Pin for hook suspension

6300334 | Guide

32256 | Pointed screw MSP6 x 12

31964 | Counter sunk screw, stainless MK8 x 25

6304359 | Spacer

6305108 | Adjusting plate

—_— A
ol N B = I A R I A E Y T
ENI TN ENY EN) NS Y N BN BN I S

30886 | Lock nut, stainless M8

Revised: 8/1/2016 12 FJ1200 P/N: 99903593




525 01 600
FJ1200

Revised: 8/1/2016 13 FJ1200 P/N: 99903593



Jib cylinder, C100/75 x 860, right

525 01 600

From loader
To loader

980001

Created 20-11-2003
Modified 05-04-2006

Pos Qty. Partno.  Description Remarks
6893650 | Seal kit Pos. 1, 2, 3,4, 10
1 1 20187 | O-ring OR69,5x 3
2 1 20708 | Back ring 69,5x 3
3 1 22141 | Seal GHT 100/85x 12,5
4 1 22142 | Guide ring PWR 100/94 x 20 - PF
5 1 6304095 | Piston
6 1 30903 | Pointed screw MSP6 x 8
7 1 23394 | Bushing PM 8030 DX
8 1 6304097 | Piston rod head
9 1 6304096 | Piston rod
10 1 22151 | Seal kit
11 1 6304098 | Guide
12 1 6304401 | Cylinder pipe
13 2 23389 | Bushing PM 6030 DX
14 1 31322 | Lubricator 1/8 RG - 90

Revised: 8/1/2016

14

FJ1200 P/N: 99903593




525 01 605
FJ1200

I3 Loctite 243

Revised: 8/1/2016 15 FJ1200 P/N: 99903593



525 01 605
From loader 980001

Jib cylinder, C100/75 x 860, left To loader

Created 20-11-2003
Modified 05-04-2006

Pos Qty. Partno.  Description Remarks
6893650 | Seal kit Pos. 1, 2, 3,4, 10
1 1 20187 | O-ring OR69,5x 3
2 1 20708 | Back ring 69,5x 3
3 1 22141 | Seal GHT 100/85x 12,5
4 1 22142 | Guide ring PWR 100/94 x 20 - PF
5 1 6304095 | Piston
6 1 30903 | Pointed screw MSP6 x 8
7 1 23394 | Bushing PM 8030 DX
8 1 6304097 | Piston rod head
9 1 6304096 | Piston rod
10 1 22151 | Seal kit
11 1 6304098 | Guide
12 1 6304402 | Cylinder pipe, left
13 2 23389 | Bushing PM 6030 DX
14 1 31322 | Lubricator 1/8 RG - 90

Revised: 8/1/2016 16 FJ1200 P/N: 99903593




Obsolete 525 01 610
FJ1200

Internal ref. 63 04 180

An Oshkosh Corportation Company

15

Revised: 8/1/2016 17 FJ1200 P/N: 99903593



Obsolete

Jib cylinder with LHV, right

52501 610

From loader 980001
To loader 980163

Created 20-11-2003
Modified 18-06-2007

Pos Qty. Partno.  Description Remarks
1 1 59077 | Reducing nipple 1/4 BSP x 1/4 BSP
2 1 21102 | Seal washer 214 x18,7x 1,5
3 1 25244 | Connection GES 8 LR 3/8-WD
4 1 25130 | Banjo connection RSWV 12 LR
5 1 59955 | Load-holding valve
6 1 6304348 | Pipe
7 1 6304346 | Pipe
8 1 26269 | T-connection JTXS 12 JIC
9 1 6304344 | Pipe
10 1 25109 | Connection GES 8 LR-WD
11 1 25873 | Fitting TTX4S 12-1/4 JIC
12 1 25874 | Connection R6XS 12 JIC
13 2 25784 | Fitting TTX4S 10-1/4 JIC
14 2 25810 | Elbow connection C40XS10-1/4
15 2 25838 | EIbow connection C40XS12 - 3/8
16 1 59955 | Load-holding valve
17 8 30137 | Set screw, stainless M8 x 40
18 8 31155 | Spring washer 8 mm
19 2 28850 | Pressure transducer
20 1 6304090 | Jib cylinder, right
21 2 20138 | O-ring OR 10,77 x 2,62

Revised: 8/1/2016

18

FJ1200 P/N: 99903593




® FJ1200

Internal ref. 63 04 180

An Oshkosh Corportation Company

Revised: 8/1/2016 19 FJ1200 P/N: 99903593



Jib cylinder with LHV, right

5

From loader

2501610 A
980164

To loader

Created 26-09-2013
Modified 29-01-2014

Pos Qty. Partno.  Description Remarks

1 1 59077 | Reducing nipple 1/4 BSP x 1/4 BSP

2 1 21102 | Seal washer 214 x18,7x 1,5

3 1 25244 | Connection GES 8 LR 3/8-WD
4 1 25130 | Banjo connection RSWV 12 LR

5 2 59955 | Load-holding valve

6 8 30137 | Set screw, stainless M8 x 40

7 8 31155 | Spring washer 8 mm

8 3 28850 | Pressure transducer

9 1 6304090 | Jib cylinder, right

10 2 20138 | O-ring OR 10,77 x 2,62
11 1 25669 | Connection

12 1 25114 | T-connection TV8L

13 1 26170 | Elbow connection EWSD 8 L

14 3 26370 | Pressure gauge connection EMASD 8 LR

15 2 26897 | Elbow connection 12 mm - 3/8"

16 2 26898 | Elbow connection 8 mm - 1/4"

17 1 25270 | Connection ELSD 12 L

18 4 25277 | Plug VS-R-3/8 WD

19 1 26101 | Reducing connection REDSDN 12/8 L
20 1 6304481 | Pipe

21 1 25137 | T-connection TV12L

22 1 6304482 | Pipe

23 1 6304483 | Pipe

Revised: 8/1/2016 20 FJ1200 P/N: 99903593




Obsolete 525 01 615
FJ1200

Internal ref. 63 04 190

An Oshkosh Corportation Company

Revised: 8/1/2016 21 FJ1200 P/N: 99903593



Obsolete

Jib cylinder with LHV, left

52501 615

From loader 980001
To loader 980163

Created 20-11-2003
Modified 04-03-2008

Pos Qty. Partno.  Description Remarks
1 8 30137 | Set screw, stainless M8 x 40
2 8 31155 | Spring washer 8 mm
3 1 59955 | Load-holding valve
4 1 25244 | Connection GES 8 LR 3/8-WD
5 1 25130 | Banjo connection RSWV 12 LR
6 1 6304349 | Pipe
7 1 6304347 | Pipe
8 1 26269 | T-connection JTXS 12 JIC
9 1 6304348 | Pipe
10 1 25109 | Connection GES 8 LR-WD
11 1 25873 | Fitting TTX4S 12-1/4 JIC
12 1 25874 | Connection R6XS 12 JIC
13 2 25838 | EIbow connection C40XS12 - 3/8
14 1 59955 | Load-holding valve
15 1 6304400 | Jib cylinder, left
16 2 20138 | O-ring OR 10,77 x 2,62

Revised: 8/1/2016

22

FJ1200 P/N: 99903593




® FJ1200

Internal ref. 63 04 190

An Oshkosh Corportation Company

Revised: 8/1/2016 23 FJ1200 P/N: 99903593



Jib cylinder with LHV, left

52501615 A

From loader 980164

To loader

Created 26-09-2013
Modified

Pos Qty. Partno.  Description Remarks
1 8 30137 | Set screw, stainless M8 x 40
2 8 31155 | Spring washer 8 mm
3 2 59955 | Load-holding valve
4 1 25244 | Connection GES 8 LR 3/8-WD
5 1 25130 | Banjo connection RSWV 12 LR
6 1 6304400 | Jib cylinder, left
7 2 20138 | O-ring OR 10,77 x 2,62
8 2 26897 | Elbow connection 12 mm - 3/8"
9 1 25270 | Connection ELSD 12 L
10 1 26101 | Reducing connection REDSDN 12/8 L
11 2 25197 | Plug VS-R-1/4 WD
12 4 25277 | Plug VS-R-3/8 WD
13 1 6304483 | Pipe
14 1 25137 | T-connection TV12L
15 1 6304484 | Pipe
16 1 6304485 | Pipe

Revised: 8/1/2016

24

FJ1200 P/N: 99903593




525 01 900
FJ1200

63 04 200
63 05510
Internal ref. 63 05 500

An Oshkosh Corportation Company

=7 \%ﬁ“ﬁ\
//// /5) \\\
A o N
-~ =7 |
%~>v/f 5 i
> |
ap o
///:?\ Y i
|
J
| 6305500
6305510
11

Revised: 8/1/2016 25 FJ1200 P/N: 99903593



525 01 900
From loader 980001
StOW|ng braCket To loader

Created 20-11-2003
Modified 16-09-2015

Pos Qty. Partno.  Description Remarks
6305500
6305510
6304200 | Stowing bracket, cpl.
1 1 6300869 | Stowing bracket, FJ Uden spil
2 1 6300931 | Bracket for wire pulley Med spil
3 4 30890 | Lock nut M12
4 4 31131 | Washer 12 mm
5 4 31178 | Washer 14 mm
6 1 30482 | Screw MC14 x 35
7 4 30428 | Sockethead screw MC12 x 45
8 2 6300898 | Spacer
9 2 63538 | Stop block
10 4 30206 | Set screw M14 x 30
11 1 6304200 | Stowing bracket, cpl.
12 1 6304101 Stowing bracket
13 1 6304266 Lock pin with split pin

Revised: 8/1/2016 26 FJ1200 P/N: 99903593




Obsolete 525 03 100
FJ1200

Internal ref. 63 04 020

An Oshkosh Corportation Company

& PBC 492

Revised: 8/1/2016 27 FJ1200 P/N: 99903593



Obsolete

Jib extension I incl. fittings

525 03 100

From loader 980001
To loader 980170

Created 20-11-2003
Modified 19-04-2005

Pos Qty. Partno.  Description Remarks
1 2 32364 | Counter nut M24 x 2
2 2 6304409 | Guide
3 4 6304298 | Bracket
4 4 63506 | Slide block 7 mm
5 4 6304099 | Shim
6 8 31147 | Face washer, 8 mm
7 8 30131 | Set screw, stainless M8 x 16
8 2 6239573 | Bracket
9 4 6239653 | Shim
10 2 63516 | Slide block 8 mm
11 2 6239563 | Bracket
12 8 31565 | Washer, stainless 10 mm
13 8 31510 | Set screw, stainless M10 x 16
14 1 6304111 | Extension, |
15 2 63764 | Slide block 9 mm
16 2 6381484 | Guide

Revised: 8/1/2016

28

FJ1200 P/N: 99903593




£_S¢] FJ1200

Internal ref. 63 04 020

An Oshkosh Corportation Company

4 PBC 492

Revised: 8/1/2016 29 FJ1200 P/N: 99903593



Jib extension I incl. fittings

52503 100 A

From loader 980171

To loader

Created 22-05-2014
Modified

Pos Qty. Partno.  Description Remarks
1 2 32364 | Counter nut M24 x 2
2 2 6304409 | Guide
3 2 6304298 | Bracket
4 2 63506 | Slide block 7 mm
5 2 6304099 | Shim
6 4 31147 | Face washer, 8 mm
7 4 30131 | Set screw, stainless M8 x 16
8 2 6239573 | Bracket
9 4 6239653 | Shim
10 4 63516 | Slide block 8 mm
11 2 6239563 | Bracket
12 8 31565 | Washer, stainless 10 mm
13 8 30153 | Set screw M10 x 16
14 1 6304111 | Extension, |
15 4 63764 | Slide block 9 mm
16 2 6381484 | Guide
17 4 68078 | Slide block 10 mm
18 2 6306312 | Guide 5+ 3,5mm
19 2 6394633 | Guide

Revised: 8/1/2016

30

FJ1200 P/N: 99903593




52503 110

(0]
—
Q@
(@]
n
®)
O

FJ1200

63 04 030

Internal ref.

An Oshkosh Corportation Company

£ PBC 492

31 FJ1200 P/N: 99903593

Revised: 8/1/2016



Obsolete

Jib extension Il incl. fittings

52503 110

From loader 980001
To loader 980170

Created 20-11-2003
Modified 19-04-2005

Pos Qty. Partno.  Description Remarks
1 2 32364 | Counter nut M24 x 2
2 2 6304409 | Guide
3 4 6304298 | Bracket
4 4 63506 | Slide block 7 mm
5 4 6304099 | Shim
6 8 31147 | Face washer, 8 mm
7 8 30131 | Set screw, stainless M8 x 16
8 1 6239573 | Bracket
9 2 6239653 | Shim
10 2 63516 | Slide block 8 mm
11 1 6239563 | Bracket
12 8 31565 | Washer, stainless 10 mm
13 8 31510 | Set screw, stainless M10 x 16
14 1 6239843 | Shim
15 2 63518 | Slide block 8 mm
16 1 6239623 | Bracket
17 1 6239613 | Bracket
18 1 6239833 | Shim
19 1 6304131 | Extension, Il
20 2 6381484 | Guide

Revised: 8/1/2016

32

FJ1200 P/N: 99903593




52503 110 A
FJ1200

Internal ref. 63 04 030

An Oshkosh Corportation Company

& PBC 492

Revised: 8/1/2016 33 FJ1200 P/N: 99903593



Jib extension Il incl. fittings

52503 110 A

From loader 980171

To loader

Created 22-05-2014
Modified

Pos Qty. Partno.  Description Remarks
1 2 32364 | Counter nut M24 x 2
2 2 6304409 | Guide
3 2 6304298 | Bracket
4 2 63506 | Slide block 7 mm
5 2 6304099 | Shim
6 4 31147 | Face washer, 8 mm
7 4 30131 | Set screw, stainless M8 x 16
8 1 6239573 | Bracket
9 2 6239653 | Shim
10 2 63516 | Slide block 8 mm
11 1 6239563 | Bracket
12 8 31565 | Washer, stainless 10 mm
13 8 30153 | Set screw M10 x 16
14 1 6239843 | Shim
15 2 63518 | Slide block 8 mm
16 1 6239623 | Bracket
17 1 6239613 | Bracket
18 1 6239833 | Shim
19 1 6304131 | Extension, Il
20 2 6381484 | Guide
21 2 63764 | Slide block 9 mm
22 2 68078 | Slide block 10 mm
23 2 63762 | Slide block 9 mm
24 2 63593 | Slide block 10 mm
25 2 6306312 | Guide 5+ 3,5mm
26 2 6394633 | Guide

Revised: 8/1/2016

34

FJ1200 P/N: 99903593




Obsolete 52503 120
FJ1200

Internal ref. 63 04 040

An Oshkosh Corportation Company

HPBC 492

Revised: 8/1/2016 35 FJ1200 P/N: 99903593



Obsolete

Jib extension Ill incl. fittings

52503 120

From loader 980001
To loader 980170

Created 20-11-2003
Modified 18-06-2007

Pos Qty. Partno.  Description Remarks
1 2 32364 | Counter nut M24 x 2
2 2 6304409 | Guide
3 4 6304298 | Bracket
4 4 63506 | Slide block 7 mm
5 4 6304099 | Shim
6 8 31147 | Face washer, 8 mm
7 8 30131 | Set screw, stainless M8 x 16
8 2 6239623 | Bracket
9 2 6239843 | Shim
10 2 6239613 | Bracket
11 4 63518 | Slide block 8 mm
12 2 6239833 | Shim
13 12 31565 | Washer, stainless 10 mm
14 8 31510 | Set screw, stainless M10 x 16
15 2 30456 | Screw MC10 x 40
16 1 63505 | Stop block
17 2 31564 | Lock nut, stainless M10
18 2 64365 | Plug
19 1 6304151 | Extension, K3
20 2 6381484 | Guide
21 2 63487 | Plug

Revised: 8/1/2016

36

FJ1200 P/N: 99903593




52503 120 A

o
o
N
—
r)
LL

63 04 040

Internal ref.

An Oshkosh Corportation Company

& PBC 492

37 FJ1200 P/N: 99903593

Revised: 8/1/2016



Jib extension Ill incl. fittings

52503 120 A

From loader 980171

To loader

Created 22-05-2014

Modified

Pos Qty. Partno.  Description Remarks

1 2 32364 | Counter nut M24 x 2

2 2 6304409 | Guide

3 2 6304298 | Bracket

4 2 63506 | Slide block 7 mm

5 2 6304099 | Shim

6 4 31147 | Face washer, 8 mm

7 4 30131 | Set screw, stainless M8 x 16

8 2 6239623 | Bracket

9 2 6239843 | Shim

10 2 6239613 | Bracket

11 4 63518 | Slide block 8 mm

12 2 6239833 | Shim

13 12 31565 | Washer, stainless 10 mm

14 8 30153 | Set screw M10 x 16
15 2 30456 | Screw MC10 x 40
16 1 63505 | Stop block

17 2 31564 | Lock nut, stainless M10

18 2 64365 | Plug

19 1 6304151 | Extension, K3

20 2 6381484 | Guide

21 2 63487 | Plug

22 4 63762 | Slide block 9 mm

23 4 63593 | Slide block 10 mm

24 2 6306312 | Guide 5+ 3,5mm
25 2 6394633 | Guide

Revised: 8/1/2016

38

FJ1200 P/N: 99903593




Obsolete 525 03 130
FJ1200

Internal ref. 63 04 050

An Oshkosh Corportation Company

& PBC 492

Revised: 8/1/2016 39 FJ1200 P/N: 99903593



Obsolete

Jib extension IV incl. fittings

525 03 130

From loader 980001
To loader 980170

Created 20-11-2003
Modified 18-06-2007

Pos Qty. Partno.  Description Remarks
1 2 32364 | Counter nut M24 x 2
2 2 6304409 | Guide
3 4 6304298 | Bracket
4 4 63506 | Slide block 7 mm
5 4 6304099 | Shim
6 8 31147 | Face washer, 8 mm
7 8 30131 | Set screw, stainless M8 x 16
8 2 6304295 | Bracket
9 2 6304019 | Shim
10 2 6304294 | Bracket
11 4 63517 | Slide block 8 mm
12 2 6304018 | Shim
13 8 31565 | Washer, stainless 10 mm
14 8 31510 | Set screw, stainless M10 x 16
15 1 6304171 | Extension, K4
16 2 63487 | Plug

Revised: 8/1/2016

40

FJ1200 P/N: 99903593




52503 130 A

o
o
N
—
r)
LL

63 04 050

Internal ref.

An Oshkosh Corportation Company

& PBC 492

41 FJ1200 P/N: 99903593

Revised: 8/1/2016



Jib extension IV incl. fittings

52503 130 A

From loader 980171

To loader

Created 22-05-2014
Modified

Pos Qty. Partno.  Description Remarks
1 2 32364 | Counter nut M24 x 2
2 2 6304409 | Guide
3 2 6304298 | Bracket
4 2 63506 | Slide block 7 mm
5 2 6304099 | Shim
6 4 31147 | Face washer, 8 mm
7 4 30131 | Set screw, stainless M8 x 16
8 2 6304295 | Bracket
9 2 6304019 | Shim
10 2 6304294 | Bracket
11 4 63517 | Slide block 8 mm
12 2 6304018 | Shim
13 8 31565 | Washer, stainless 10 mm
14 8 30153 | Set screw M10 x 16
15 1 6304171 | Extension, K4
16 2 63487 | Plug
17 4 63763 | Slide block 9 mm
18 4 68079 | Slide block 10 mm
19 2 6306312 | Guide 5+ 3,5mm
20 2 6394631 | Guide
21 2 6394632 | Guide

Revised: 8/1/2016

42

FJ1200 P/N: 99903593




525 03 140

(0]
—
Q@
(@]
n
®)
O

FJ1200

63 04 060

Internal ref.

An Oshkosh Corportation Company

£HPBC 492

43 FJ1200 P/N: 99903593

Revised: 8/1/2016



Obsolete

Jib extension V incl. fittings

525 03 140

From loader 980001
To loader 980170

Created 20-11-2003
Modified 22-05-2012

Pos Qty. Partno.  Description Remarks
1 2 32364 | Counter nut M24 x 2
2 2 6304409 | Guide
3 1 6304299 | Bracket
4 1 6304108 | Shim
5 4 63515 | Slide block 7 mm
6 6 31147 | Face washer, 8 mm
7 6 30131 | Set screw, stainless M8 x 16
8 1 6304296 | Bracket
9 6 63594 | Slide block 8 mm
10 1 6304089 | Shim
11 2 31565 | Washer, stainless 10 mm
12 2 31510 | Set screw, stainless M10 x 16
13 2 6304303 | Bracket
14 2 6304109 | Shim
15 1 6304191 | Extension K5
16 2 63487 | Plug

Revised: 8/1/2016

44

FJ1200 P/N: 99903593




2

~ ee]
< 3 o
(@) e
o < T
< ) .
— 3 g
™ N
® ~
© = © [e]
L0 g
AN £ o ™ /7
- - A )
ok e o0y
ﬁ% B
.
@W}Z/ A\

o
o
N
—
r)
LL

19, 20, 21

An Oshkosh Corportation Company
9,17, 18
6
7%%/'

45 FJ1200 P/N: 99903593

Revised: 8/1/2016

& PBC 492



Jib extension V incl. fittings

52503 140 A

From loader 980171

To loader

Created 22-05-2014
Modified

Pos Qty. Partno.  Description Remarks
1 2 32364 | Counter nut M24 x 2
2 2 6304409 | Guide
3 1 6304299 | Bracket
4 1 6304108 | Shim
5 2 63515 | Slide block 7 mm
6 4 31147 | Face washer, 8 mm
7 4 30131 | Set screw, stainless M8 x 16
8 1 6304296 | Bracket
9 6 63594 | Slide block 8 mm
10 1 6304089 | Shim
11 2 31565 | Washer, stainless 10 mm
12 2 30153 | Set screw M10 x 16
13 1 6304303 | Bracket
14 1 6304109 | Shim
15 1 6304191 | Extension K5
16 2 63487 | Plug
17 4 63595 | Slide block 9 mm
18 4 63596 | Slide block 10 mm
19 2 6306312 | Guide 5+ 3,5mm
20 2 6394631 | Guide
21 2 6394632 | Guide

Revised: 8/1/2016

46

FJ1200 P/N: 99903593




525 03 150

(0]
—
Q@
(@]
n
®)
O

FJ1200

63 04 070

Internal ref.

An Oshkosh Corportation Company

10

e

HMPBC 492

47 FJ1200 P/N: 99903593

Revised: 8/1/2016



Obsolete

Jib extension VI incl. fittings

525 03 150

From loader 980001
To loader 980170

Created 20-11-2003
Modified 22-05-2012

Pos Qty. Part no.

Description

Remarks

1 6304299

Bracket

6304108

Shim

31147

Face washer, 8 mm

30131

Set screw, stainless

M8 x 16

63515

Slide block

7 mm

6304296

Bracket

6304089

Shim

63594

Slide block

8 mm

31565

Washer, stainless

10 mm

31510

Set screw, stainless

M10 x 16

6304409

Guide

32364

Counter nut

M24 x 2

oy Y N P R e R e B B R S B

6304303

Bracket

—_
SN

6304109

Shim

G IR IR DV DV DV N N N NG G Y e )

_
[¢)]

6304211

Extension K6

Revised: 8/1/2016

48

FJ1200 P/N: 99903593




® FJ1200

Internal ref. 63 04 070

An Oshkosh Corportation Company

5.6, 16, 17
3 &
4‘*%” 14

& PBC 492

Revised: 8/1/2016 49 FJ1200 P/N: 99903593



Jib extension VI incl. fittings

52503 150 A

From loader 980171

To loader

Created 22-05-2014
Modified

Pos Qty. Partno.  Description Remarks
1 1 6304299 | Bracket
2 1 6304108 | Shim
3 4 31147 | Face washer, 8 mm
4 4 30131 | Set screw, stainless M8 x 16
5 4 63515 | Slide block 7 mm
6 1 6304296 | Bracket
7 1 6304089 | Shim
8 6 63594 | Slide block 8 mm
9 2 31565 | Washer, stainless 10 mm
10 2 30153 | Set screw M10 x 16
11 2 6304409 | Guide
12 2 32364 | Counter nut M24 x 2
13 1 6304303 | Bracket
14 1 6304109 | Shim
15 1 6304211 | Extension K6
16 4 63595 | Slide block 9 mm
17 4 63596 | Slide block 10 mm
18 2 6306312 | Guide 5+ 3,5mm
19 2 6394631 | Guide
20 2 6394632 | Guide

Revised: 8/1/2016

50

FJ1200 P/N: 99903593




m Obsolete 525 03 300
® FJ1200

An Oshkosh Corportation Company Internal ref. 63 04 230

Revised: 8/1/2016 51 FJ1200 P/N: 99903593



Obsolete

Extension cylinder | (C70/55 x 1450)

525 03 300

From loader 980001
To loader 980168

Created 20-11-2003
Modified 18-06-2007

Pos Qty. Partno.  Description Remarks
1 2 30903 | Pointed screw MSP6 x 8
2 1 6304233 | Piston rod, C70-1450
3 1 6238473 | Piston
4 1 6304231 | Pipe
5 2 20704 | Back ring 15,3x2,4
6 1 20128 | O-ring OR15,3x24
7 1 20782 | Seal SKM 70 x 58 x 20
8 1 20686 | Seal HH605 55 x 65 x 11
9 1 22116 | Bearing HH506 55 x 60 x 25
10 1 20187 | O-ring OR69,5x 3
11 1 20516 | Scraper GA55x65x7/10
12 1 6238443 | Guide
13 1 20708 | Back ring 69,5x3
14 1 25197 | Plug VS-R-1/4 WD

Revised: 8/1/2016

52

FJ1200 P/N: 99903593




® FJ1200

An Oshkosh Corportation Company Internal ref._63 04 230

6894700 ’ A
/j>ifj 3
<

|

Revised: 8/1/2016 53 FJ1200 P/N: 99903593



Extension cylinder | (C70/55 x 1450)

52503 300 A

From loader
To loader

Created 20-11-2003
Modified 11-08-2014

Pos Qty. Partno.  Description Remarks
6894700 | Seal kit, C70/50 Pos.6,7,8,9
6894780 | Seal kit, C70/50 Pos. 10, 11, 12, 13, 14
1 2 30903 | Pointed screw MSP6 x 8
2 1 6304525 | Piston rod, C70-1450
3 1 6354506 | Piston
4 1 6304523 | Pipe
5 1 6304521 | Guide
6 1 20782 | Seal SKM 70 x 58 x 20
7 1 20172 | O-ring OR 19,2x 3
8 2 20878 | Back ring
9 1 22100 HH506 70 x 75 x 25
10 1 20392 HHS506 100 x 105 x 25
11 2 20377 HH610 40 x 48 x 9
12 1 20708 | Back ring 69,5x3
13 1 20187 | O-ring OR69,5x 3
14 1 20371 AUAS 60 x 70 x 7/10
15 1 25197 | Plug VS-R-1/4 WD

Revised: 8/1/2016

54

FJ1200 P/N: 99903593




m Obsolete 525 03 310
® FJ1200

Internal ref. 63 04 240

An Oshkosh Corportation Company

Revised: 8/1/2016 55 FJ1200 P/N: 99903593



Obsolete

Extension cylinder Il (C70/55 x 1525)

525 03 310

From loader 980001
To loader 980168

Created 20-11-2003
Modified 30-07-2004

Pos Qty. Partno.  Description Remarks
1 1 6304241 | Cylinder pipe, C70-1525
2 1 6304243 | Piston rod, C70-1525
3 1 6238473 | Piston
4 1 6238443 | Guide
5 1 20516 | Scraper GA 55x65x7/10
6 1 20686 | Seal HH605 55 x 65 x 11
7 1 22116 | Bearing HH506 55 x 60 x 25
8 1 20187 | O-ring OR69,5x 3
9 1 20708 | Back ring 69,5x 3
10 2 20704 | Back ring 15,3x 2,4
11 1 20128 | O-ring OR 15,3x2,4
12 1 20782 | Seal SKM 70 x 58 x 20
13 2 30903 | Pointed screw MSP6 x 8
14 1 25197 | Plug VS-R-1/4 WD

Revised: 8/1/2016

56

FJ1200 P/N: 99903593




® FJ1200

Internal ref. 63 04 240

An Oshkosh Corportation Company

6894700% - 4

Revised: 8/1/2016 57 FJ1200 P/N: 99903593



Extension cylinder Il (C70/55 x 1525)

52503 310 A
From loader 980169

To loader

Created 11-08-2014
Modified

Pos Qty. Partno.  Description Remarks

6894700 | Seal kit, C70/50 Pos. 3,4,5,6
6894780 | Seal kit, C70/50 Pos. 11,12, 13, 14, 15

1 2 30903 | Pointed screw MSP6 x 8

2 1 25197 | Plug VS-R-1/4 WD

3 1 20782 | Seal SKM 70 x 58 x 20

4 1 20172 | O-ring OR 19,2x 3

5 2 20878 | Back ring

6 1 22100 HHS506 70 x 75 x 25

7 1 6304533 | Cylinder pipe, C70-1525

8 1 6304535 | Piston rod, C70-1525

9 1 6354506 | Piston

10 1 6304521 | Guide

11 1 20371 AUAS 60 x 70 x 7/10

12 2 20377 HH610 40 x 48 x 9

13 1 20392 HH506 100 x 105 x 25

14 1 20708 | Back ring 69,5x3

15 1 20187 | O-ring OR69,5x 3

Revised: 8/1/2016

58

FJ1200 P/N: 99903593




m Obsolete 525 03 320
e FJ1200

Internal ref. 63 04 250

An Oshkosh Corportation Company

Revised: 8/1/2016 59 FJ1200 P/N: 99903593



Obsolete

Extension cylinder Il (C70/50 x 1600)

525 03 320

From loader 980001
To loader 980168

Created 20-11-2003
Modified 30-07-2004

Pos Qty. Partno.  Description Remarks
1 2 30903 | Pointed screw MSP6 x 8
2 1 6304253 | Piston rod, C70-1600
3 1 20693 | Seal HH605 50 x 60 x 11
4 1 21982 | Bearing HH506 50 x 55 x 25
5 1 20187 | O-ring OR69,5x 3
6 1 20708 | Back ring 69,5x3
7 2 20704 | Back ring 15,3x2,4
8 1 20128 | O-ring OR15,3x24
9 1 20782 | Seal SKM 70 x 58 x 20
10 1 6238473 | Piston
11 1 6304251 | Cylinder pipe, C70-1600
12 1 6231203 | Guide
13 1 20515 | Scraper AUAS 50 x 60 x 7/10
14 1 25197 | Plug VS-R-1/4 WD

Revised: 8/1/2016

60

FJ1200 P/N: 99903593




® FJ1200

Internal ref. 63 04 250

An Oshkosh Corportation Company

Revised: 8/1/2016 61 FJ1200 P/N: 99903593



Extension cylinder Il (C70/50 x 1600)

52503 320 A
From loader 980169

To loader

Created 11-08-2014
Modified

Pos Qty. Partno.  Description Remarks

6894700 | Seal kit, C70/50 Pos. 12, 13, 14, 15
6894790 | Seal kit, C70/50 Pos. 7, 8,9, 10, 11

1 2 30903 | Pointed screw MSP6 x 8

2 1 25197 | Plug VS-R-1/4 WD

3 1 6304545 | Piston rod, C70-1600

4 1 6354506 | Piston

5 1 6304543 | Cylinder pipe, C70-1600

6 1 6304541 | Guide

7 1 20385 AUAS 60 x 70 x 7/10

8 1 20391 HHS506 100 x 105 x 25

9 2 20378 HH610 40 x 48 x 9

10 1 20708 | Back ring 69,5x3

11 1 20187 | O-ring OR69,5x 3

12 1 20782 | Seal SKM 70 x 58 x 20

13 1 20172 | O-ring OR 19,2x 3

14 2 20878 | Back ring

15 1 22100 HH506 70 x 75 x 25

Revised: 8/1/2016

62

FJ1200 P/N: 99903593




m Obsolete 525 03 330
e FJ1200

An Oshkosh Corportation Company Internal ref. 63 04 260,

Revised: 8/1/2016 63 FJ1200 P/N: 99903593



Obsolete

Extension cylinder IV (C70/50 x 1675)

525 03 330

From loader 980001
To loader 980168

Created 20-11-2003
Modified 30-07-2004

Pos Qty. Partno.  Description Remarks
1 2 30903 | Pointed screw MSP6 x 8
2 1 6304263 | Piston rod, C70-1675
3 1 6304261 | Cylinder pipe, S70-1675
4 1 6238473 | Piston
5 2 20704 | Back ring 15,3x2,4
6 1 20128 | O-ring OR 15,3x2,4
7 1 20782 | Seal SKM 70 x 58 x 20
8 1 20693 | Seal HH605 50 x 60 x 11
9 1 21982 | Bearing HH506 50 x 55 x 25
10 1 20187 | O-ring OR69,5x 3
11 1 20708 | Back ring 69,5x3
12 1 20515 | Scraper AUAS 50 x 60 x 7/10
13 1 6231203 | Guide
14 1 25197 | Plug VS-R-1/4 WD

Revised: 8/1/2016

64

FJ1200 P/N: 99903593




® FJ1200

An Oshkosh Corportation Company Internal ref._63 04 260,

6894700 124
e B 6894790 : -V
| /)1/0 | \'\, \
/ 1
) 7

Revised: 8/1/2016 65 FJ1200 P/N: 99903593



52503 330 A
From loader 980169

Extension cylinder IV (C70/50 x 1675) To loader

Created 07-08-2014
Modified

Pos Qty. Partno.  Description Remarks

6894700 | Seal kit, C70/50

9894790 | Seal kit, C70/50

30903 | Pointed screw MSP6 x 8

25197 | Plug VS-R-1/4 WD

6304555 | Piston rod, C70-1675

6304553 | Cylinder pipe, S70-1675

6354506 | Piston

6304541 | Guide

e Y N P A e R K R B R DS B
SN 22NN

20378 HH610 40 x 48 x 9
20385 AUAS 60 x 70 x 7/10
20391 HH506 100 x 105 x 25
20708 | Back ring 69,5x3
20187 | O-ring OR69,5x 3
20782 | Seal SKM 70 x 58 x 20
20172 | O-ring OR19,2x 3

14 20878 | Back ring

15 22100 HH506 70 x 75 x 25

Revised: 8/1/2016 66 FJ1200 P/N: 99903593




m Obsolete 525 03 340
® FJ1200

Internal ref. 63 04 570

An Oshkosh Corportation Company

Revised: 8/1/2016 67 FJ1200 P/N: 99903593



Obsolete

Extension cylinder V (C63/45 x 1740)

525 03 340

From loader 980001
To loader 980140

Created 12-12-2003
Modified 08-08-2005

Pos Qty. Partno.  Description Remarks
6893510 | Seal kit Pos. 1,2,3,4,5,6,7,8,9,14,15
1 2 20704 | Back ring 15,3x24
2 1 20128 | O-ring OR 15,3x2,4
3 1 20916 | Seal HH506 63 x 58 x 13
4 1 20185 | O-ring OR59,5x 3
5 1 20883 | Back ring 59,5x3
6 1 21805 | Back ring STR45x55x 2
7 2 22147 | Seal SI/L45x55x 8
8 1 20915 | Seal HH506 45 x 50 x 13
9 1 20921 | Scraper HH38 45 x 53 x 5/8
10 1 6304274 | Piston rod, C70-1750
11 1 6242723 | Piston
12 1 6247633 | Guide
13 1 6304271 | Cylinder pipe, C70-1750
14 1 20911 | Double sleeve HH754 63 x 52 x 4,2
15 1 20931 | Seal HHS506 63 x 58 x 5,6

Revised: 8/1/2016

68

FJ1200 P/N: 99903593




m Obsolete 525 03 340 A
® FJ1200

Internal ref. 63 04 570

An Oshkosh Corportation Company

Revised: 8/1/2016 69 FJ1200 P/N: 99903593



Obsolete

Extension cylinder V (C63/45 x 1740)

52503 340 A

From loader 980141
To loader 980163

Created 09-06-2011
Modified 01-05-2012

Pos Qty. Partno.  Description Remarks
1 2 20704 | Back ring 15,3x2,4
2 1 20128 | O-ring OR15,3x24
3 1 21859 | Double sleeve MD 63/51 x 20,5
4 1 20185 | O-ring OR59,5x 3
5 1 20883 | Back ring 59,5x 3
6 1 21805 | Back ring STR45x55x 2
7 2 22147 | Seal SI/L45x55x 8
8 1 20915 | Seal HHS506 45 x 50 x 13
9 1 20921 | Scraper HH38 45 x 53 x 5/8
10 1 6304274 | Piston rod, C70-1750
11 1 6304571 | Piston
12 1 6247633 | Guide
13 1 6304271 | Cylinder pipe, C70-1750

Revised: 8/1/2016

70

FJ1200 P/N: 99903593




® FJ1200

Internal ref. 63 04 570

An Oshkosh Corportation Company

689412?:>///

-

Revised: 8/1/2016 71 FJ1200 P/N: 99903593



Extension cylinder V (C63/45 x 1740)

52503 340 B

From loader
To loader

980164

Created 14-01-2014
Modified 07-08-2014

Pos Qty. Partno.  Description Remarks

6894120 | Seal kit f. piston Pos. 11, 12, 13
6894810 | Seal kit for guide & 60/45 Pos. 1,2,3,4,5,6

1 1 20384 AUAS 60 x 70 x 7/10

2 1 20914 | Bearing HH506 100 x 105 x 25

3 1 20185 | O-ring OR59,5x 3

4 1 20883 | Back ring 59,5x3

5 2 20379 HH610 40 x 48 x 9

6 1 61236 | O-ring OR 60 x 2,62

7 1 6304586 | Piston rod, C70-1750

8 1 6304587 | Cylinder pipe, C70-1750

9 1 6340552 | Piston

10 1 6304584 | Guide

11 1 20128 | O-ring OR 15,3x2,4

12 2 20704 | Back ring 15,3x2,4

13 1 21859 | Double sleeve MD 63/51 x 20,5

Revised: 8/1/2016

72

FJ1200 P/N: 99903593




m Obsolete 525 03 350
e FJ1200

Internal ref. 63 04 580

An Oshkosh Corportation Company

Revised: 8/1/2016 73 FJ1200 P/N: 99903593



Obsolete

Extension cylinder VI (C63/40 x 1850)

525 03 350

From loader 980001
To loader 980140

Created 20-11-2003
Modified 08-08-2005

Pos Qty. Partno.  Description Remarks
6893120 | Seal kit Pos. 1,2,3,4,5,9,10,12

1 1 20922 | Scraper HH38 40 x 48 x 5/8
2 1 20917 | Seal HH506 40 x 45 x 13
3 1 20909 | Seal HH610 40 x 48 x 9
4 1 20185 | O-ring OR59,5x 3
5 1 20883 | Back ring 59,5x3
6 1 6304281 | Cylinder pipe, C70-1850
7 1 6242863 | Guide
8 1 6304396 | Piston
9 1 20911 | Double sleeve HH754 63 x 52 x 4,2
10 1 20180 | O-ring OR 39,2 x 3,53
11 1 6304284 | Piston rod, C70-1850
12 1 20916 | Seal HH506 63 x 58 x 13

Revised: 8/1/2016

74

FJ1200 P/N: 99903593




m Obsolete 525 03 350 A
e FJ1200

Internal ref. 63 04 580

An Oshkosh Corportation Company

Revised: 8/1/2016 75 FJ1200 P/N: 99903593



Obsolete

Extension cylinder VI (C63/40 x 1850)

52503 350 A

980141
980163

Created 03-02-2012
Modified

From loader
To loader

Pos Qty. Partno.  Description Remarks
6894480 | Seal kit Pos. 1,2,3,4,5,9,10

1 1 20922 | Scraper HH38 40 x 48 x 5/8
2 1 20917 | Seal HH506 40 x 45 x 13
3 1 20909 | Seal HH610 40 x 48 x 9
4 1 20185 | O-ring OR59,5x 3
5 1 20883 | Back ring 59,5x3
6 1 6304281 | Cylinder pipe, C70-1850
7 1 6242863 | Guide
8 1 6304581 | Piston
9 1 21859 | Double sleeve MD 63/51 x 20,5
10 1 20180 | O-ring OR 39,2 x 3,53
11 1 6304284 | Piston rod, C70-1850

Revised: 8/1/2016

76

FJ1200 P/N: 99903593




® FJ1200

Internal ref. 63 04 580

An Oshkosh Corportation Company

Revised: 8/1/2016 77 FJ1200 P/N: 99903593



52503 350B
From loader 980164
Extension cylinder VI (C63/40 x 1850) To loader

Created 14-01-2014
Modified 07-08-2014

Pos Qty. Partno.  Description Remarks
6894570 | Seal kit for guide @40 Pos. 1,2,3,4,5
1 1 20383 AUAS 60 x 70 x 7/10
2 2 20393 | Back ring HH610 40 x 48 x 9
3 1 21148 | Bearing SB40x45x 15
4 2 20185 | O-ring OR59,5x 3
5 1 20883 | Back ring 59,5x3
6 1 6304581 | Piston
7 1 21859 | Double sleeve MD 63/51 x 20,5
8 1 20180 | O-ring OR 39,2 x 3,53
9 1 6304284 | Piston rod, C70-1850
10 1 6304582 | Cylinder pipe, C70-1850
11 1 6304583 | Guide

Revised: 8/1/2016 78 FJ1200 P/N: 99903593




525 03 500
FJ1200

Internal ref. 63 04 100

An Oshkosh Corportation Company

Revised: 8/1/2016 79 FJ1200 P/N: 99903593



525 03 500

From loader 980001

Fittings, extension cylinder | o loader
Created 16-05-2002
Modified 20-11-2003

Pos Qty. Partno.  Description Remarks
1 1 6304331 | Pipe
2 2 26334 | Connection P-GEV 16 SR-WD
3 1 26340 | Elbow connection EWSD 16 S
4 1 6304332 | Pipe
5 1 25127 | Connection P-GEV 12 LR-WD
6 1 25108 | Connection GES 12 LR 1/2-WD
7 2 31510 | Set screw, stainless M10 x 16
8 2 31565 | Washer, stainless 10 mm
9 2 6302277 | Lock plate
10 1 6304228 | Pin
11 1 6304227 | Pin
12 1 6304441 | Pipe MEWP
13 1 6304442 | Pipe MEWP

Revised: 8/1/2016

80

FJ1200 P/N: 99903593




Obsolete 52503 510
FJ1200

Internal ref. 63 04 110

An Oshkosh Corportation Company

Revised: 8/1/2016 81 FJ1200 P/N: 99903593



Obsolete

Fittings, extension cylinder Il

52503 510

980001
980011

Created 16-05-2002
Modified

From loader
To loader

Pos Qty. Partno.  Description Remarks
1 2 25130 | Banjo connection RSWV 12 LR
2 5 31510 | Set screw, stainless M10 x 16
3 8 31571 | Spring washer, stainless 10 mm
4 1 6304333 | Pipe
5 1 6304305 | Guide rail
6 1 63689 | Slide block with bushing
7 1 6304308 | Bracket for slide block
8 1 25108 | Connection GES 12 LR 1/2-WD
9 4 30154 | Set screw M10 x 20
10 2 31155 | Spring washer 8 mm
11 2 30132 | Set screw, stainless
12 1 6304334 | Pipe
13 1 25127 | Connection P-GEV 12 LR-WD
14 2 6383104 | Clamp, 12 mm
15 2 31154 | Spring washer, stainless 6 mm
16 2 30133 | Set screw, stainless
17 1 6304228 | Pin
18 1 6302277 | Lock plate
19 1 31565 | Washer, stainless 10 mm
20 4 32201 | Countersunk screw MK®6 x 16
21 2 6304208 | Lock plate

Revised: 8/1/2016

82

FJ1200 P/N: 99903593




52503 510 A
FJ1200

Internal ref. 63 04 110

An Oshkosh Corportation Company

Revised: 8/1/2016 83 FJ1200 P/N: 99903593



Fittings, extension cylinder Il

52503510 A
From loader 980012

To loader

Created 20-11-2003
Modified

Pos Qty. Partno.  Description Remarks

1 2 25130 | Banjo connection RSWV 12 LR
2 5 31510 | Set screw, stainless M10 x 16

3 8 31571 | Spring washer, stainless 10 mm

4 1 6304463 | Pipe

5 1 6304305 | Guide rail

6 1 63689 | Slide block with bushing

7 1 6304308 | Bracket for slide block

8 1 25108 | Connection GES 12 LR 1/2-WD

9 4 30154 | Set screw M10 x 20

10 2 31155 | Spring washer 8 mm

11 2 30132 | Set screw, stainless

12 1 6304464 | Pipe

13 1 25127 | Connection P-GEV 12 LR-WD
14 2 6383104 | Clamp, 12 mm

15 2 31154 | Spring washer, stainless 6 mm

16 2 30133 | Set screw, stainless

17 1 6304228 | Pin

18 1 6302277 | Lock plate

19 1 31565 | Washer, stainless 10 mm

20 4 32201 | Countersunk screw MK®6 x 16

21 2 6304208 | Lock plate

22 1 6304443 | Pipe MEWP

23 1 6304444 | Pipe MEWP

Revised: 8/1/2016

84

FJ1200 P/N: 99903593




Obsolete 525 03 520
FJ1200

Internal ref. 63 04 1&

An Oshkosh Corportation Company

Revised: 8/1/2016 85 FJ1200 P/N: 99903593



Obsolete

Fittings, extension cylinder Il

525 03 520

980001
980011

Created 16-05-2002
Modified

From loader
To loader

Pos Qty. Partno.  Description Remarks
1 4 64366 | Plug
2 1 25108 | Connection GES 12 LR 1/2-WD
3 2 25127 | Connection P-GEV 12 LR-WD
4 2 6304209 | Lock plate
5 2 31154 | Spring washer, stainless 6 mm
6 2 30113 | Set screw, stainless M6 x 20
7 1 6304062 | Pin
8 1 6304289 | Spacer
9 1 31638 | Split pin 24 x 40
10 1 25838 | Elbow connection C40XS12 - 3/8
11 1 25242 | Elbow connection EWSD 12 L
12 1 6304318 | Shim
13 2 6304317 | Division plate
14 2 31175 | Washer
15 2 32435 | Sockethead screw MC10 x 20
16 1 6304445 | Pipe
17 1 6304446 | Pipe

Revised: 8/1/2016

86

FJ1200 P/N: 99903593




52503 520 A

o
o
N
—
r)
LL

63 04 120

Internal ref.

An Oshkosh Corportation Company

99903593

FJ1200 P/N

87

: 8/1/2016

Revised



Fittings, extension cylinder Il

52503 520 A

From loader 980012

To loader

Created 20-11-2003
Modified

Pos Qty. Partno.  Description Remarks
1 1 25108 | Connection GES 12 LR 1/2-WD
2 1 6304465 | Pipe
3 1 6304466 | Pipe
4 2 25127 | Connection P-GEV 12 LR-WD
5 2 6304209 | Lock plate
6 2 31154 | Spring washer, stainless 6 mm
7 2 30113 | Set screw, stainless M6 x 20
8 1 6304062 | Pin
9 1 6304289 | Spacer
10 1 31638 | Split pin a4 x 40
11 1 25838 | EIbow connection C40XS12 - 3/8
12 1 25242 | Elbow connection EWSD 12 L
13 1 6304318 | Shim
14 2 6304317 | Division plate
15 2 31175 | Washer
16 2 32435 | Sockethead screw MC10 x 20
17 1 6304445 | Pipe MEWP
18 1 6304446 | Pipe MEWP

Revised: 8/1/2016

88

FJ1200 P/N: 99903593




Obsolete 525 03 530
FJ1200

Internal ref. 63 04 130

An Oshkosh Corportation Company

Revised: 8/1/2016 89 FJ1200 P/N: 99903593



Obsolete

Fittings, extension cylinder IV

525 03 530

980001
980011

Created 16-05-2002
Modified

From loader
To loader

Pos Qty. Partno.  Description Remarks
1 3 25127 | Connection P-GEV 12 LR-WD
2 1 30545 | Countersunk screw MK10 x 20
3 1 6304205 | Lock plate
4 1 6304209 | Lock plate
5 1 31154 | Spring washer, stainless 6 mm
6 1 30113 | Set screw, stainless M6 x 20
7 1 6304289 | Spacer
8 1 31638 | Split pin 24 x 40
9 1 6304062 | Pin
10 1 6304338 | Pipe
11 1 6304337 | Pipe
12 1 25108 | Connection GES 12 LR 1/2-WD
13 4 64366 | Plug
14 1 6304279 | Shim
15 2 6302369 | Spacer
16 2 31175 | Washer
17 2 32435 | Sockethead screw MC10 x 20

Revised: 8/1/2016

90

FJ1200 P/N: 99903593




52503 530 A

o
o
N
—
r)
LL

63 04 130

Internal ref.

An Oshkosh Corportation Company

«Q

99903593

FJ1200 P/N

91

8/1/2016

Revised:



Fittings, extension cylinder IV

52503 530 A

From loader 980012

To loader

Created 20-11-2003
Modified

Pos Qty. Partno.  Description Remarks
1 3 25127 | Connection P-GEV 12 LR-WD
2 1 30545 | Countersunk screw MK10 x 20
3 1 6304205 | Lock plate
4 1 6304209 | Lock plate
5 1 31154 | Spring washer, stainless 6 mm
6 1 30113 | Set screw, stainless M6 x 20
7 1 6304289 | Spacer
8 1 31638 | Split pin 24 x 40
9 1 6304062 | Pin
10 1 6304468 | Pipe
11 1 6304467 | Pipe
12 1 25108 | Connection GES 12 LR 1/2-WD
13 4 64366 | Plug
14 1 6304279 | Shim
15 2 6302369 | Spacer
16 2 31175 | Washer
17 2 32435 | Sockethead screw MC10 x 20
18 1 6304447 | Pipe MEWP
19 1 6304448 | Pipe MEWP

Revised: 8/1/2016

92

FJ1200 P/N: 99903593




525 03 540

(0]
—
Q@
(@]
0
®)
O

FJ1200

63 04 140

Internal ref.

An Oshkosh Corportation Company

99903593

FJ1200 P/N

93

: 8/1/2016

Revised



Obsolete

Fittings, extension cylinder V

525 03 540

980001
980011

Created 16-05-2002
Modified

From loader
To loader

Pos Qty. Partno.  Description Remarks
1 1 25108 | Connection GES 12 LR 1/2-WD
2 1 6304339 | Pipe
3 3 25127 | Connection P-GEV 12 LR-WD
4 1 6304341 | Pipe
5 2 30113 | Set screw, stainless M6 x 20
6 4 31154 | Spring washer, stainless 6 mm
7 2 6304225 | Lock plate
8 2 30112 | Set screw, stainless M6 x 16
9 1 6304293 | End plate
10 1 6304226 | Pin
11 1 6304319 | Shim
12 2 6304317 | Division plate
13 2 31175 | Washer
14 2 30652 | Screw M10 x 25

Revised: 8/1/2016

94

FJ1200 P/N: 99903593




52503 540 A

o
o
N
—
r)
LL

63 04 140

Internal ref.

An Oshkosh Corportation Company

99903593

FJ1200 P/N

95

: 8/1/2016

Revised



Fittings, extension cylinder V

52503 540 A

From loader 980012

To loader

Created 20-11-2003
Modified

Pos Qty. Partno.  Description Remarks
1 1 25108 | Connection GES 12 LR 1/2-WD
2 1 6304469 | Pipe
3 3 25127 | Connection P-GEV 12 LR-WD
4 1 6304471 | Pipe
5 2 30113 | Set screw, stainless M6 x 20
6 4 31154 | Spring washer, stainless 6 mm
7 2 6304225 | Lock plate
8 2 30112 | Set screw, stainless M6 x 16
9 1 6304293 | End plate
10 1 6304226 | Pin
11 1 6304319 | Shim
12 2 6304317 | Division plate
13 2 31175 | Washer
14 2 30652 | Screw M10 x 25
15 1 6304449 | Pipe MEWP
16 1 6304451 | Pipe MEWP

Revised: 8/1/2016

96

FJ1200 P/N: 99903593




Obsolete 525 03 550
FJ1200

Internal ref. 63 04 150

An Oshkosh Corportation Company

Revised: 8/1/2016 97 FJ1200 P/N: 99903593



Obsolete 525 03 550
From loader 980001
Fittings, extension cylinder VI Toloader 980011
Created 16-05-2002
Modified
Pos Qty. Partno.  Description Remarks
1 2 25242 | Elbow connection EWSD 12 L
2 1 25108 | Connection GES 12 LR 1/2-WD
3 4 30154 | Set screw M10 x 20
4 4 31571 | Spring washer, stainless 10 mm
5 1 63689 | Slide block with bushing
6 2 30132 | Set screw, stainless
7 2 31155 | Spring washer 8 mm
8 1 6304309 | Bracket for slide block
9 1 6304342 | Pipe
10 1 6304343 | Pipe
11 2 25127 | Connection P-GEV 12 LR-WD
12 1 6304292 | Lock plate
13 4 30543 | Countersunk screw MK8 x 16
14 1 6304291 | Lock plate
15 2 33110 | Circlip 22U
16 2 33228 | Back ring SS22x32x2
17 1 6304229 | Pin
18 1 25838 | Elbow connection C40XS12 - 3/8

Revised: 8/1/2016

98

FJ1200 P/N: 99903593




52503 550 A

o
o
N
—
r)
LL

63 04 150

Internal ref.

An Oshkosh Corportation Company

99903593

FJ1200 P/N

99

: 8/1/2016

Revised



Fittings, extension cylinder VI

52503 550 A

From loader 980012

To loader

Created 20-11-2003
Modified

Pos Qty. Partno.  Description Remarks

1 2 25242 | Elbow connection EWSD 12 L

2 1 25108 | Connection GES 12 LR 1/2-WD
3 4 31517 | Set screw, stainless M10 x 20

4 4 31571 | Spring washer, stainless 10 mm

5 1 63689 | Slide block with bushing

6 2 30132 | Set screw, stainless

7 2 31155 | Spring washer 8 mm

8 1 6304309 | Bracket for slide block

9 1 6304472 | Pipe

10 1 6304473 | Pipe

11 2 25127 | Connection P-GEV 12 LR-WD
12 1 6304292 | Lock plate

13 4 30543 | Countersunk screw MK8 x 16

14 1 6304291 | Lock plate

15 2 33110 | Circlip 22U

16 2 33228 | Back ring SS22x32x2
17 1 6304229 | Pin

18 1 25838 | Elbow connection C40XS12 - 3/8
19 1 6304452 | Pipe MEWP

20 1 6304453 | Pipe MEWP

Revised: 8/1/2016

100

FJ1200 P/N: 99903593




£_S¢] FJ1200

63 04 330
Internal ref. 63 04 320

An Oshkosh Corportation Company

Revised: 8/1/2016 101 FJ1200 P/N: 99903593




525 03 760
From loader 980001
Manual extension, F7 - F8 To loader

Created 20-11-2003
Modified

Pos Qty. Partno.  Description Remarks
1 1 6304320 | Manual extension, F7
2 1 6304321 Manual extension, F7
3 1 66460 Label, max. 825 kg MAX. 825 kg
4 1 6656614 Lock pin with split pin
5 1 6304330 | Manual extension, F8
6 1 6304325 Manual extension, F8
7 1 65559 Label, max. 325 kg
8 1 6565464 Lock pin with split pin

Revised: 8/1/2016 102 FJ1200 P/N: 99903593




Obsolete 525 05 400
FJ1200

Internal ref. 63 04 300

An Oshkosh Corportation Company

Revised: 8/1/2016 103 FJ1200 P/N: 99903593



Hose and pipe kit

Obsolete

525 05 400

980001
980163

Created 20-11-2003
Modified

From loader
To loader

Pos Qty. Partno.  Description Remarks
1 1 31418 | Clamp, double
2 1 56063 | Hose 3/8" x 1180 90/S 12-12 JIC
3 1 56062 | Hose 3/8" x 970 90/S 12-12 JIC
4 1 56064 | Hose 3/8" x 1010 L/90 12-12 JIC
5 1 56065 | Hose 3/8" x 1620 L/90 12-12 JIC
6 1 59044 | Load holding valve
7 3 31147 | Face washer, 8 mm
8 1 31155 | Spring washer 8 mm
9 1 30142 | Steel bolt, stainless M8 x 70
10 2 56052 | Hose 1/2" x 850 L/90 16-16 JIC
11 2 62879 | Hose
12 1 6304353 | Bracket
13 1 6304354 | Connecting block
14 1 30138 | Steel bolt, stainless M8 x 45
15 1 30146 | Steel bolt, stainless
16 1 6304356 | Pipe
17 1 6304355 | Pipe
18 2 25831 | Straight connection F40XS12 - 3/8
19 1 25874 | Connection R6XS 12 JIC
20 1 25813 | T-connection R40XS 12-3/8 JIC
21 1 25787 | Connection F40XS14/16 - 3/8
22 3 25832 | Straight connection F40XS12 - 1/2
23 3 25833 | Straight connection F40XS14/16 - 1/2
24 1 62600 | Protective cover 3120 x 800 mm

Revised: 8/1/2016

104

FJ1200 P/N: 99903593




525 05 405
FJ1200

63 05 340
Internal ref. 63 04 700

An Oshkosh Corportation Company

16

Revised: 8/1/2016 105 FJ1200 P/N: 99903593



Hose and pipe kit

525 05 405

From loader 980164

To loader

Created 02-10-2013
Modified

Pos Qty. Partno.  Description Remarks

1 1 31418 | Clamp, double

2 1 59044 | Load holding valve

3 3 31147 | Face washer, 8 mm

4 1 31155 | Spring washer 8 mm

5 1 30142 | Steel bolt, stainless M8 x 70

6 1 6304353 | Bracket

7 1 62600 | Protective cover 2120 x 800 mm

8 1 56593 | Hose 3/8" x 1200 mm 90°

9 2 56902 | Hose 3/8 X 1050 mm

10 2 25204 | Double connection GS12L

11 1 6304486 | Hydraulic pipe

12 1 6304487 | Hydraulic pipe

13 2 25270 | Connection ELSD 12 L

14 3 25127 | Connection P-GEV 12 LR-WD

15 1 26368 | Straight connection P-GEV 16 SR 3/8-WD

16 3 25108 | Connection GES 12 LR 1/2-WD

17 3 26334 | Connection P-GEV 16 SR-WD

18 1 56945 | Hose 3/8" x 1650 mm V9O0/L-12L
19 2 56944 | Hose 1/2" x 900 mm VI0/L 16S
20 2 56943 | Hose 3/8" x 900 mm V90/L-12L
21 1 6305340 | Kit for no extra valves

22 1 6304354 Connecting block

23 1 30138 Steel bolt, stainless M8 x 45

24 1 30146 Steel bolt, stainless

Revised: 8/1/2016

106

FJ1200 P/N: 99903593




m Obsolete 525 09 000
e FJ1200

Internal ref. 63 04 450

An Oshkosh Corportation Company

Revised: 8/1/2016 107 FJ1200 P/N: 99903593



Obsolete 525 09 000
From loader 980001
Hose kit, EXV K3/K4 - 1 Toloader 980049
Created 16-05-2002
Modified
Pos Qty. Partno.  Description Remarks
1 1 59062 | Change-over valve
59063 | Solenoid 24 V
59078 | Solenoid 12V
2 10 31147 | Face washer, 8 mm
3 1 30142 | Steel bolt, stainless M8 x 70
4 1 30149 | Steel bolt M8 x 140
5 1 25877 | Elbow connection C6XS 12 JIC
6 4 25831 | Straight connection F40XS12 - 3/8
7 2 30158 | Steel bolt M10 x 40
8 8 31565 | Washer, stainless 10 mm
9 4 31564 | Lock nut, stainless M10
10 2 30156 | Set screw, stainless M10 x 30
11 1 6304421 | Stowing bracket
12 1 62820 | Double hose reel
13 1 62884 | Hose 3/8" x 500 L/L JIC
14 1 62883 | Hose 3/8" x 400 L/L JIC
15 1 6305018 | Attachment - K3
16 2 30132 | Set screw, stainless
17 1 6302881 | Plate
18 1 6302896 | Lock pin
19 1 33379 | Spring
20 6 30131 | Set screw, stainless M8 x 16
21 2 6302931 | Pin
22 2 63533 | Guide roller
23 1 6302882 | End plate
24 1 6304288 | Clamp K3/K4
25 1 6304418 | Attachment
26 2 25121 | Connection P-GEV 10 LR-WD
27 2 25904 | Socket
28 2 25829 | Straight connection F40XS8 - 1/4
29 2 25830 | Straight connection F40XS8 - 3/8
30 1 60620 | Quick-release coupling,M 3/8"
31 1 60622 | Dust cap, F 3/8"
32 1 60619 | Quick-release coupling,F 3/8"
33 1 60635 | Seal kit
34 1 60621 | Dust cap, M 3/8"

Revised: 8/1/2016

108

FJ1200 P/N: 99903593




m Obsolete 525 09 000 A
e FJ1200

Internal ref. 63 04 450

An Oshkosh Corportation Company

Revised: 8/1/2016 109 FJ1200 P/N: 99903593



Obsolete 525 09 000 A
From loader 980050
Hose kit, EXV K3/K4 - 1 Toloader 980163
Created 02-03-2006
Modified
Pos Qty. Partno.  Description Remarks
1 1 59062 | Change-over valve
59063 | Solenoid 24 V
59078 | Solenoid 12V
2 10 31147 | Face washer, 8 mm
3 4 31177 | Washer 10 mm
4 1 30142 | Steel bolt, stainless M8 x 70
5 1 30149 | Steel bolt M8 x 140
6 2 30157 | Set screw M10 x 35
7 1 25877 | Elbow connection C6XS 12 JIC
8 4 25831 | Straight connection F40XS12 - 3/8
9 2 31513 | Set screw, stainless M10 x 25
10 2 30132 | Set screw, stainless
11 6 30131 | Set screw, stainless M8 x 16
12 2 6304397 | Spacer
13 1 6304421 | Stowing bracket
14 1 56305 | Hose reel
15 1 62957 | Hose 3/8" x 600 L/L JIC
16 1 62884 | Hose 3/8" x 500 L/L JIC
17 1 6305018 | Attachment - K3
18 1 6302881 | Plate
19 1 6302896 | Lock pin
20 1 33379 | Spring
21 2 6302931 | Pin
22 2 63533 | Guide roller
23 1 6302882 | End plate
24 1 6304288 | Clamp K3/K4
25 1 6304418 | Attachment
26 2 25201 | Bulkhead connection
27 2 0017710 | Hose 3/8" x 350 V/O
28 2 25127 | Connection P-GEV 12 LR-WD
29 1 60620 | Quick-release coupling,M 3/8"
30 1 60622 | Dust cap, F 3/8"
31 1 60619 | Quick-release coupling,F 3/8"
32 1 60635 | Seal kit
33 1 60621 | Dust cap, M 3/8"

Revised: 8/1/2016

110

FJ1200 P/N: 99903593




m Obsolete 525 09 005
® FJ1200

Internal ref. 63 04 310

An Oshkosh Corportation Company

Revised: 8/1/2016 111 FJ1200 P/N: 99903593



Obsolete 525 09 005
From loader 980001
Hose kit, EXV K5/K6 - 1 Toloader 980049
Created 20-11-2003
Modified
Pos Qty. Partno.  Description Remarks
1 1 59062 | Change-over valve
59078 | Solenoid 12V
59063 | Solenoid 24 V
2 11 31147 | Face washer, 8 mm
3 1 30149 | Steel bolt M8 x 140
4 1 30142 | Steel bolt, stainless M8 x 70
5 4 25831 | Straight connection F40XS12 - 3/8
6 1 25877 | Elbow connection C6XS 12 JIC
7 2 30158 | Steel bolt M10 x 40
8 2 30156 | Set screw, stainless M10 x 30
9 8 31565 | Washer, stainless 10 mm
10 4 31564 | Lock nut, stainless M10
11 1 6304421 | Stowing bracket
12 1 62627 | Double hose reel
13 1 62884 | Hose 3/8" x 500 L/L JIC
14 1 62883 | Hose 3/8" x 400 L/L JIC
15 7 30131 | Set screw, stainless M8 x 16
16 1 6305018 | Attachment - K3
17 2 30132 | Set screw, stainless
18 2 6302896 | Lock pin
19 2 33379 | Spring
20 1 6302881 | Plate
21 2 6302931 | Pin
22 2 63533 | Guide roller
23 1 6302882 | End plate
24 1 6304247 | Bracket, K5
25 1 6304287 | Clamp, K5/K6
26 1 6304418 | Attachment
27 2 25121 | Connection P-GEV 10 LR-WD
28 2 25904 | Socket
29 2 25829 | Straight connection F40XS8 - 1/4
30 2 25830 | Straight connection F40XS8 - 3/8
31 1 60620 | Quick-release coupling,M 3/8"
32 1 60622 | Dust cap, F 3/8"
33 1 60619 | Quick-release coupling,F 3/8"
34 1 60621 | Dust cap, M 3/8"
35 1 60635 | Seal kit
36 1 6304239 | Clamp, K6
37 2 62974 | Hose 1/4" x 350 mm V/O JIC

Revised: 8/1/2016

112

FJ1200 P/N: 99903593




m Obsolete 525 09 005 A
® FJ1200

Internal ref. 63 04 310

An Oshkosh Corportation Company

Revised: 8/1/2016 113 FJ1200 P/N: 99903593



Obsolete 52509 005 A
From loader 980050
Hose kit, EXV K5/K6 - 1 Toloader 980163
Created 02-03-2006
Modified
Pos Qty. Partno.  Description Remarks
1 1 59062 | Change-over valve
59063 | Solenoid 24 V
59078 | Solenoid 12V
2 11 31147 | Face washer, 8 mm
3 1 30149 | Steel bolt M8 x 140
4 1 30142 | Steel bolt, stainless M8 x 70
5 4 25831 | Straight connection F40XS12 - 3/8
6 1 25877 | Elbow connection C6XS 12 JIC
7 2 31522 | Steel bolt, stainless M10 x 70
8 2 31513 | Set screw, stainless M10 x 25
9 4 31177 | Washer 10 mm
10 2 6304397 | Spacer
11 1 6304421 | Stowing bracket
12 1 56307 | Hose reel 3/8"B2 x 12400 mm hgjre - AGD52
13 1 62957 | Hose 3/8" x 600 L/L JIC
14 1 62884 | Hose 3/8" x 500 L/L JIC
15 7 30131 | Set screw, stainless M8 x 16
16 1 6305018 | Attachment - K3
17 2 30132 | Set screw, stainless
18 2 6302896 | Lock pin
19 2 33379 | Spring
20 1 6302881 | Plate
21 2 6302931 | Pin
22 2 63533 | Guide roller
23 1 6302882 | End plate
24 1 6304247 | Bracket, K5
25 1 6304287 | Clamp, K5/K6
26 1 6304418 | Attachment
27 2 25201 | Bulkhead connection
28 2 0017710 | Hose 3/8" x 350 V/O
29 2 25127 | Connection P-GEV 12 LR-WD
30 1 60620 | Quick-release coupling,M 3/8"
31 1 60622 | Dust cap, F 3/8"
32 1 60619 | Quick-release coupling,F 3/8"
33 1 60621 | Dust cap, M 3/8"
34 1 60635 | Seal kit
35 1 6304239 | Clamp, K6

Revised: 8/1/2016

114

FJ1200 P/N: 99903593




£_S¢] FJ1200

Internal ref. 63 04 710

An Oshkosh Corportation Company

Revised: 8/1/2016 115 FJ1200 P/N: 99903593



Hose reels 1 EXV.

52509 010

From loader 980164

To loader

Created 02-10-2013
Modified 16-09-2015

Pos Qty. Partno.  Description Remarks
1 1 56305 | Hose reel
2 1 56307 | Hose reel 3/8"B2 x 12400 mm hgjre - AGD52
3 1 59062 | Change-over valve
4 8 31147 | Face washer, 8 mm
5 1 30142 | Steel bolt, stainless M8 x 70
6 1 30149 | Steel bolt M8 x 140
7 4 31177 | Washer 10 mm
8 2 30157 | Set screw M10 x 35
9 2 31513 | Set screw, stainless M10 x 25
10 2 6304397 | Spacer
11 1 6304421 | Stowing bracket
12 1 6305018 | Attachment - K3
13 2 30132 | Set screw, stainless
14 1 6302881 | Plate
15 1 6302896 | Lock pin
16 1 33379 | Spring
17 4 30131 | Set screw, stainless M8 x 16
18 2 6302931 | Pin
19 2 63533 | Guide roller
20 1 6302882 | End plate
21 1 25242 | Elbow connection EWSD 12 L
22 4 25127 | Connection P-GEV 12 LR-WD
23 1 56561 | Hose 3/8" x 570 mm L/L
24 1 0017970 | Hos 3/8" x 520 mm o/oe

Revised: 8/1/2016

116

FJ1200 P/N: 99903593




m Obsolete 525 09 015
® FJ1200

Internal ref. 63 04 460

An Oshkosh Corportation Company

* Seettes i skifteventil 59062.

Revised: 8/1/2016 117 FJ1200 P/N: 99903593



Obsolete

Hose and pipe kit, EXV K3/K4 - 2

52509 015

From loader 980001
To loader 980049

Created 16-05-2002
Modified

Pos Qty. Partno.  Description Remarks

1 2 59062 | Change-over valve

59063 | Solenoid 24 V
59078 | Solenoid 12V

2 6 30156 | Set screw, stainless M10 x 30

3 16 31565 | Washer, stainless 10 mm

4 8 31564 | Lock nut, stainless M10

5 2 62820 | Double hose reel

6 1 62884 | Hose 3/8" x 500 L/L JIC

7 1 62883 | Hose 3/8"x 400 L/L JIC
8 1 25108 | Connection GES 12 LR 1/2-WD
9 1 6304328 | Pipe

10 1 25127 | Connection P-GEV 12 LR-WD
11 1 26334 | Connection P-GEV 16 SR-WD
12 1 26340 | Elbow connection EWSD 16 S

13 1 6304329 | Pipe

14 1 26368 | Straight connection P-GEV 16 SR 3/8-WD
15 14 31147 | Face washer, 8 mm

16 1 30148 | Steel bolt, stainless M8 x 130

17 1 32128 | Stay bolt M8 x 215

18 3 30886 | Lock nut, stainless M8

19 1 6304419 | Fitting

20 2 30134 | Set screw, stainless M8 x 25

21 2 6304422 | Pipe

22 2 32232 | Counter-sunk screw MK8 x 50

23 2 30158 | Steel bolt M10 x 40

24 1 6304421 | Stowing bracket

25 1 25877 | Elbow connection C6XS 12 JIC

26 8 25831 | Straight connection F40XS12 - 3/8

27 1 56084 | Hose 3/8" x 950 L/L 12-12 JIC
28 1 56085 | Hose 3/8" x 1300 L/L 12-12 JIC
29 1 6305018 | Attachment - K3

30 8 30131 | Set screw, stainless M8 x 16

31 1 6302881 | Plate

32 1 6302896 | Lock pin

33 1 33379 | Spring

34 2 6302931 | Pin

35 2 63533 | Guide roller

36 1 6302882 | End plate

37 1 6304288 | Clamp K3/K4

38 1 6304418 | Attachment

39 1 6304220 | Hose and coupling kit

Revised: 8/1/2016

118

FJ1200 P/N: 99903593




m Obsolete 525 09 015
® FJ1200

Internal ref. 63 04 460

An Oshkosh Corportation Company

* Seettes i skifteventil 59062.

Revised: 8/1/2016 119 FJ1200 P/N: 99903593



Obsolete

Hose and pipe kit, EXV K3/K4 - 2

52509 015

980001
980049

Created 16-05-2002
Modified

From loader
To loader

Pos Qty. Partno.  Description Remarks

40 62974 | Hose 1/4" x 350 mm V/O JIC
41 25121 | Connection GES 10 LR-WD A3L
42 25904 | Socket 1/4 20-BP-04

43 25829 | Straight connection M-08-1/4

44 25830 | Straight connection M-08-3/8

45 60619 | Quick-release coupling,F ANV38GASF

46 60635 | Seal kit

47 60621 | Dust cap, M TMA38R

48 60620 | Quick-release coupling,M ANV38GASM

49 60622 | Dust cap, F TFA38R

Revised: 8/1/2016

120

FJ1200 P/N: 99903593




m Obsolete 525 09 015 A
® FJ1200

Internal ref. 63 04 460

An Oshkosh Corportation Company

7 7
A
@/—»:,2,44

VAN 7~ /.
TN
AN -2 )
oy &
<8 ey

* Seettes i skifteventil 59062.

Revised: 8/1/2016 121 FJ1200 P/N: 99903593



Obsolete

Hose and pipe kit, EXV K3/K4 - 2

52509 015 A

980050
980163

Created 03-03-2006
Modified

From loader
To loader

Pos Qty. Partno.  Description Remarks

1 2 59062 | Change-over valve

59063 | Solenoid 24 V 271-0521
59078 | Solenoid 12V 271-0520

2 8 31177 | Washer 10 mm

3 6 31513 | Set screw, stainless M10 x 25

4 4 6304397 | Spacer

5 2 56305 | Hose reel

6 1 62957 | Hose 3/8" x 600 L/L JIC

7 1 62884 | Hose 3/8" x 500 L/L JIC

8 1 25108 | Connection GES 12 LR 1/2-WD

9 1 6304328 | Pipe

10 1 25127 | Connection P-GEV 12 LR-WD
11 1 26334 | Connection P-GEV 16 SR-WD
12 1 26340 | Elbow connection EWSD 16 S

13 1 6304329 | Pipe

14 1 26368 | Straight connection P-GEV 16 SR 3/8-WD
15 10 31147 | Face washer, 8 mm

16 1 30148 | Steel bolt, stainless M8 x 130

17 1 32128 | Stay bolt M8 x 215

18 1 30886 | Lock nut, stainless M8

19 1 6304421 | Stowing bracket

20 1 25877 | Elbow connection C6XS 12 JIC

21 8 25831 | Straight connection F40XS12 - 3/8

22 1 56084 | Hose 3/8" x 950 L/L 12-12 JIC
23 1 56085 | Hose 3/8" x 1300 L/L 12-12 JIC
24 1 6305018 | Attachment - K3

25 8 30131 | Set screw, stainless M8 x 16

26 1 6302881 | Plate

27 1 6302896 | Lock pin

28 1 33379 | Spring

29 2 6302931 | Pin

30 2 63533 | Guide roller

31 1 6302882 | End plate

32 1 6304288 | Clamp K3/K4

33 1 6304418 | Attachment

34 1 6304220 | Hose and coupling kit

35 25201 | Bulkhead connection

36 0017710 | Hose 3/8" x 350 mm v/o
37 25127 | Connection GES 12 LR WD A3L
38 60619 | Quick-release coupling,F

39 60635 | Seal kit

Revised: 8/1/2016

122

FJ1200 P/N: 99903593




m Obsolete 525 09 015 A
® FJ1200

Internal ref. 63 04 460

An Oshkosh Corportation Company

7 7
A
@/—»:,2,44

VAN 7~ /.
TN
AN -2 )
oy &
<8 ey

* Seettes i skifteventil 59062.

Revised: 8/1/2016 123 FJ1200 P/N: 99903593



Obsolete 52509 015 A

From loader 980050
Hose and pipe kit, EXV K3/K4 - 2 Toloader 980163

Created 03-03-2006
Modified

Pos Qty. Partno.  Description Remarks
40 60621 | Dust cap, M TMA38R
41 60620 | Quick-release coupling,M

42 60622 | Dust cap, F TFA38R

Revised: 8/1/2016 124 FJ1200 P/N: 99903593




m Obsolete 525 09 020
® FJ1200

Internal ref. 63 04 340

An Oshkosh Corportation Company

~
@Q
&2 =
\x\? 7
N
N

* Seettes i skifteventil 59062.

Revised: 8/1/2016 125 FJ1200 P/N: 99903593



Obsolete

Hose and pipe kit, 2 EXV K5/K6 - 2

525 09 020

From loader 980001
To loader 980011

Created 16-05-2002
Modified

Pos Qty. Partno.  Description Remarks

1 2 59062 | Change-over valve

59063 | Solenoid 24 V
59078 | Solenoid 12V

2 4 30112 | Set screw, stainless M6 x 16

3 20 31565 | Washer, stainless 10 mm

4 10 31564 | Lock nut, stainless M10

5 2 62627 | Double hose reel

6 1 62884 | Hose 3/8" x 500 L/L JIC

7 1 62883 | Hose 3/8"x 400 L/L JIC
8 1 25108 | Connection GES 12 LR 1/2-WD
9 1 6304328 | Pipe

10 1 25127 | Connection P-GEV 12 LR-WD
11 1 26334 | Connection P-GEV 16 SR-WD
12 1 26340 | Elbow connection EWSD 16 S

13 1 6304329 | Pipe

14 1 26368 | Straight connection P-GEV 16 SR 3/8-WD
15 8 25831 | Straight connection F40XS12 - 3/8

16 1 25877 | Elbow connection C6XS 12 JIC

17 14 31147 | Face washer, 8 mm

18 1 30148 | Steel bolt, stainless M8 x 130

19 1 32128 | Stay bolt M8 x 215

20 5 30886 | Lock nut, stainless M8

21 1 6304419 | Fitting

22 2 30134 | Set screw, stainless M8 x 25

23 2 6304422 | Pipe

24 2 32232 | Counter-sunk screw MK8 x 50

25 4 30158 | Steel bolt M10 x 40

26 1 6304421 | Stowing bracket

27 1 56084 | Hose 3/8" x 950 L/L 12-12 JIC
28 1 56085 | Hose 3/8" x 1300 L/L 12-12 JIC
29 4 30131 | Set screw, stainless M8 x 16

30 1 6304361 | Attachment

31 4 30132 | Set screw, stainless

32 2 6302896 | Lock pin

33 2 33379 | Spring

34 2 6302881 | Plate

35 2 6302883 | Pin

36 2 63510 | Guide roller

37 1 6302882 | End plate

38 1 6302598 | Attachment - 4/6th extension

39 1 6304418 | Attachment

Revised: 8/1/2016

126

FJ1200 P/N: 99903593




m Obsolete 525 09 020
® FJ1200

Internal ref. 63 04 340

An Oshkosh Corportation Company

~
@Q
&2 =
\x\? 7
N
N

* Seettes i skifteventil 59062.

Revised: 8/1/2016 127 FJ1200 P/N: 99903593



Obsolete

Hose and pipe kit, 2 EXV K5/K6 - 2

525 09 020

980001
980011

Created 16-05-2002
Modified

From loader
To loader

Pos Qty. Partno.  Description Remarks

40 1 6304424 | Bracket

41 2 30156 | Set screw, stainless M10 x 30

42 1 6304220 | Hose and coupling kit

43 25246 | Double connection GS8L

44 56086 5/16 x 350 M16 x 1.5 L/L
45 25253 | Connection P-GEV 10 LR 3/8-WD
46 60619 | Quick-release coupling,F 3/8"

47 60621 | Dust cap, M 3/8"

48 60620 | Quick-release coupling,M 3/8"

49 60622 | Dust cap, F 3/8"

50 60635 | Seal kit

Revised: 8/1/2016

128

FJ1200 P/N: 99903593




m Obsolete 525 09 020 A
® FJ1200

Internal ref. 63 04 340

An Oshkosh Corportation Company

Saettes i skifteventil 59062.

Revised: 8/1/2016 129 FJ1200 P/N: 99903593



Obsolete

Hose and pipe kit, 2 EXV K5/K6 - 2

52509 020 A

980012
980049

Created 20-11-2003
Modified

From loader
To loader

Pos Qty. Partno.  Description Remarks
1 2 59062 | Change-over valve
59063 | Solenoid 24 V
59078 | Solenoid 12V
2 4 30156 | Set screw, stainless M10 x 30
3 16 31565 | Washer, stainless 10 mm
4 8 31564 | Lock nut, stainless M10
5 2 62627 | Double hose reel
6 1 62884 | Hose 3/8" x 500 L/L JIC
7 1 62883 | Hose 3/8"x 400 L/L JIC
8 1 25108 | Connection GES 12 LR 1/2-WD
9 1 6304328 | Pipe
10 1 25127 | Connection P-GEV 12 LR-WD
11 1 26334 | Connection P-GEV 16 SR-WD
12 1 26340 | Elbow connection EWSD 16 S
13 1 6304329 | Pipe
14 1 26368 | Straight connection P-GEV 16 SR 3/8-WD
15 8 25831 | Straight connection F40XS12 - 3/8
16 1 25877 | Elbow connection C6XS 12 JIC
17 15 31147 | Face washer, 8 mm
18 1 30148 | Steel bolt, stainless M8 x 130
19 1 32128 | Stay bolt M8 x 215
20 3 30886 | Lock nut, stainless M8
21 1 6304419 | Fitting
22 2 30134 | Set screw, stainless M8 x 25
23 2 6304422 | Pipe
24 2 32232 | Counter-sunk screw MK8 x 50
25 2 30158 | Steel bolt M10 x 40
26 2 30214 | Steel bolt M14 x 80
27 1 6304421 | Stowing bracket
28 1 56084 | Hose 3/8" x 950 L/L 12-12 JIC
29 1 56085 | Hose 3/8" x 1300 L/L 12-12 JIC
30 9 30131 | Set screw, stainless M8 x 16
31 1 6305018 | Attachment - K3
32 2 6302896 | Lock pin
33 2 33379 | Spring
34 1 6302881 | Plate
35 2 6302931 | Pin
36 2 63533 | Guide roller
37 1 6302882 | End plate
38 1 6304247 | Bracket, K5
39 1 6304287 | Clamp, K5/K6

Revised: 8/1/2016

130

FJ1200 P/N: 99903593




m Obsolete 525 09 020 A
® FJ1200

Internal ref. 63 04 340

An Oshkosh Corportation Company

Saettes i skifteventil 59062.

Revised: 8/1/2016 131 FJ1200 P/N: 99903593



Obsolete

Hose and pipe kit, 2 EXV K5/K6 - 2

52509 020 A

980012
980049

Created 20-11-2003
Modified

From loader
To loader

Pos Qty. Partno.  Description Remarks

40 1 6304394 | Clamp K5/K6

41 1 6304418 | Attachment

42 1 6304239 | Clamp, K6

43 1 6304220 | Hose and coupling kit

44 60619 | Quick-release coupling,F 3/8"

45 60621 | Dust cap, M 3/8"

46 60620 | Quick-release coupling,M 3/8"

47 60622 | Dust cap, F 3/8"

48 60635 | Seal kit

49 25121 | Connection P-GEV 10 LR-WD
50 25904 | Socket

51 25829 | Straight connection F40XS8 - 1/4

52 25830 | Straight connection F40XS8 - 3/8

53 62974 | Hose 1/4" x 350 mm V/O JIC

Revised: 8/1/2016

132

FJ1200 P/N: 99903593




m Obsolete 525 09 020 B
® FJ1200

Internal ref. 63 04 340

An Oshkosh Corportation Company

* Saettes i skifteventil 59062.

Revised: 8/1/2016 133 FJ1200 P/N: 99903593



Obsolete 52509 020 B
From loader 980050
Hose and pipe kit, 2 EXV K5/K6 - 2 Toloader 980163
Created 03-03-2006
Modified
Pos Qty. Partno.  Description Remarks
1 2 59062 | Change-over valve
59063 | Solenoid 24 V
59078 | Solenoid 12V
2 8 31177 | Washer 10 mm
3 6 31513 | Set screw, stainless M10 x 25
4 4 6304397 | Spacer
5 2 56307 | Hose reel 3/8"B2 x 12400 mm hgjre - AGD52
6 1 62957 | Hose 3/8" x 600 L/L JIC
7 1 62884 | Hose 3/8" x 500 L/L JIC
8 1 25108 | Connection GES 12 LR 1/2-WD
9 1 6304328 | Pipe
10 5 25127 | Connection P-GEV 12 LR-WD
11 1 26334 | Connection P-GEV 16 SR-WD
12 1 26340 | Elbow connection EWSD 16 S
13 1 6304329 | Pipe
14 1 26368 | Straight connection P-GEV 16 SR 3/8-WD
15 8 25831 | Straight connection F40XS12 - 3/8
16 1 25877 | Elbow connection C6XS 12 JIC
17 11 31147 | Face washer, 8 mm
18 1 30148 | Steel bolt, stainless M8 x 130
19 1 32128 | Stay bolt M8 x 215
20 1 30886 | Lock nut, stainless M8
21 1 6304421 | Stowing bracket
22 1 56084 | Hose 3/8" x 950 L/L 12-12 JIC
23 1 56085 | Hose 3/8" x 1300 L/L 12-12 JIC
24 9 30131 | Set screw, stainless M8 x 16
25 1 6305018 | Attachment - K3
26 2 6302896 | Lock pin
27 2 33379 | Spring
28 1 6302881 | Plate
29 2 6302931 | Pin
30 2 63533 | Guide roller
31 1 6302882 | End plate
32 1 6304247 | Bracket, K5
33 1 6304287 | Clamp, K5/K6
34 1 6304418 | Attachment
35 1 6304239 | Clamp, K6
36 1 6304220 | Hose and coupling kit
37 60619 | Quick-release coupling,F 3/8"
38 60621 | Dust cap, M 3/8"
39 60620 | Quick-release coupling,M 3/8"

Revised: 8/1/2016

134

FJ1200 P/N: 99903593




m Obsolete 525 09 020 B
® FJ1200

Internal ref. 63 04 340

An Oshkosh Corportation Company

* Saettes i skifteventil 59062.

Revised: 8/1/2016 135 FJ1200 P/N: 99903593



Obsolete

Hose and pipe kit, 2 EXV K5/K6 - 2

52509 020 B

980050
980163

Created 03-03-2006
Modified

From loader
To loader

Pos Qty. Partno.  Description Remarks

40 60622 | Dust cap, F 3/8"

41 60635 | Seal kit

42 25201 | Bulkhead connection

43 0017710 | Hose 3/8" x 350 V/O

Revised: 8/1/2016

136

FJ1200 P/N: 99903593




® FJ1200

Internal ref. 63 04 720

An Oshkosh Corportation Company

7=, N7 ' /// o
R (52
7/ 7 T
19 A // 6
I @ == =
///k\\\\%/r/}/ﬁ/
7 N
% 7. -
P 7
.

|

/AN /» 2
Jdimy L
\\U”\sﬂ e
\\ \Q// e
e

0 i
7
-

=
/

1 - K3/K4
2 - K5/K6

* Seettes i lastholdeventil 59044.

Revised: 8/1/2016 137 FJ1200 P/N: 99903593



Hose reels 2 EXV.

525 09 025

From loader 980164

To loader

Created 08-10-2013
Modified 16-09-2015

Pos Qty. Partno.  Description Remarks

1 2 56305 | Hose reel

2 2 56307 | Hose reel 3/8"B2 x 12400 mm hgjre - AGD52
3 2 59062 | Change-over valve

4 8 31147 | Face washer, 8 mm

5 1 30148 | Steel bolt, stainless M8 x 130

6 1 32128 | Stay bolt M8 x 215

7 8 31177 | Washer 10 mm

8 4 30157 | Set screw M10 x 35

9 2 31513 | Set screw, stainless M10 x 25

10 4 6304397 | Spacer

11 1 6304421 | Stowing bracket

12 1 6305018 | Attachment - K3

13 2 30132 | Set screw, stainless

14 1 6302881 | Plate

15 1 6302896 | Lock pin

16 1 33379 | Spring

17 4 30131 | Set screw, stainless M8 x 16

18 2 6302931 | Pin

19 2 63533 | Guide roller

20 1 6302882 | End plate

21 1 25242 | Elbow connection EWSD 12 L

22 9 25127 | Connection P-GEV 12 LR-WD
23 1 56561 | Hose 3/8" x 570 mm L/L
24 1 0017970 | Hos 3/8" x 520 mm o/oe

25 1 30886 | Lock nut, stainless M8

26 1 26368 | Straight connection P-GEV 16 SR 3/8-WD
27 1 6304328 | Pipe

28 1 6304329 | Pipe

29 1 25108 | Connection GES 12 LR 1/2-WD
30 1 26334 | Connection P-GEV 16 SR-WD
31 1 26340 | Elbow connection EWSD 16 S

32 2 30157 | Set screw M10 x 35

33 1 0015110 | Hose 3/8" x 1350 L/L (12L)
34 1 0015620 | Hose

Revised: 8/1/2016

138

FJ1200 P/N: 99903593




Obsolete 525 09 028
FJ1200

An Oshkosh Corportation Company Internal ref. 63 04 480

/)/}
-
fi:a\\
i AN
i \
I )
}\
I
Il
i
[
i
k\
\
\\ Al
N7

ST

Revised: 8/1/2016 139 FJ1200 P/N: 99903593



Obsolete

Multi-couplings K3/K4

525 09 028

From loader 980001
To loader 980049

Created 20-11-2003
Modified

Pos

Qty.

Part no.

Description

Remarks

1

63542

Spacer

30543

Countersunk screw

MK8 x 16

6304363

Bracket

30957

Countersunk screw

MK8 x 20

6304364

Plate

6302896

Lock pin

33379

Spring

6304365

Plate

O|lo|N|o|J|R]|WIN]|—~

26839

Straight connection

P-GEV 10 LR 1/2-WD

-
o

N [N i g DENS ORI O Y e

58430

Multifaster coupling

1/2"

58432

Multifaster coupling, female

58431

Multifaster coupling, male

11

32228

Sockethead screw

MC8 x 16

Revised: 8/1/2016

140

FJ1200 P/N: 99903593




525 09 029

(0]
—
Q@
(@]
n
®)
O

FJ1200

63 04 210

Internal ref.

An Oshkosh Corportation Company

141 FJ1200 P/N: 99903593

Revised: 8/1/2016



Obsolete

Multi-couplings K5/K6

525 09 029

From loader 980001
To loader 980011

Created 16-05-2002
Modified

Pos Qty. Partno.  Description Remarks
1 1 6304426
2 1 58430 | Multifaster coupling 1/2"
3 2 30442 | Screw MC8 x 30
4 2 30449 | Screw MC8 x 16
5 4 26839 | Straight connection P-GEV 10 LR 1/2-WD
6 4 56090 | Hose 5/16" x 475 M16 x 1.5 L/L

Revised: 8/1/2016

142

FJ1200 P/N: 99903593




m Obsolete 525 09 029 A
[ FJ1200

An Oshkosh Corportation Company Internal ref. 63 04 210

Revised: 8/1/2016 143 FJ1200 P/N: 99903593



Obsolete

Multi-couplings K5/K6

52509 029 A

980012
980049

Created 20-11-2003
Modified

From loader
To loader

Pos

Qty.

Part no.

Description

Remarks

63542

Spacer

6304364

Plate

6304363

Bracket

30957

Countersunk screw

MK8 x 20

30543

Countersunk screw

MK8 x 16

6304368

Bracket, K6

6302896

Lock pin

33379

Spring

0015510

Hose - 400 x o/o

25201

Bulkhead connection

6304365

Plate

25108

Connection

GES 12 LR 1/2-WD

oy Y N P R e R e B B R S B

32228

Sockethead screw

MC8 x 16

—_
SN

[EE N I S I NGy SN G I NG RN N QRSN B (SN B\ O SN RNy QRN

58430

Multifaster coupling

1/2"

58432

Multifaster coupling, female

58431

Multifaster coupling, male

15

6304369

Bracket, K5

Revised: 8/1/2016

144

FJ1200 P/N: 99903593




VI R
® FJ1200 63 04 480

63 04 790
63 05 480
Internal ref. 63 04 780

An Oshkosh Corportation Company

- _ 6304790 - K6

13, FJ2000
14, FJ1200

~

< S
5 -K5

FJ1200

6304780 - K5

Revised: 8/1/2016 145 FJ1200 P/N: 99903593




525 09 030

From loader 980050

Multi-couplings To loader
Created 03-03-2006
Modified 16-09-2015

Pos Qty. Partno.  Description Remarks

1 1 63542 | Spacer

2 1 6304364 | Plate

3 1 6304363 | Bracket

4 2 30957 | Countersunk screw MK8 x 20

5 2 30543 | Countersunk screw MK8 x 16

6 1 6304287 | Clamp, K5/K6

7 1 6304418 | Attachment

8 4 31147 | Face washer, 8 mm

9 4 30131 | Set screw, stainless M8 x 16
10 2 6302896 | Lock pin

11 2 33379 | Spring

12 1 6304368 | Bracket, K6

13 1 6305247 | Attachment - K5 FJ2000
14 1 6304247 | Bracket, K5 FJ1200
15 4 0015510 | Hose - 400 x o/o

16 1 6305239 | Attachment - K6

17 4 0017970 | Hos 3/8" x 520 mm o/oe

18 4 25201 | Bulkhead connection

19 1 6304365 | Plate

20 4 25108 | Connection GES 12 LR 1/2-WD
21 4 32228 | Sockethead screw MC8 x 16
22 1 58430 | Multifaster coupling 1/2"

58432 | Multifaster coupling, female
58431 | Multifaster coupling, male

Revised: 8/1/2016 146 FJ1200 P/N: 99903593




g FJ1200 23 05 460

63 04 770
63 04 760
Internal ref. 63 04 750

An Oshkosh Corportation Company

PR
. <8v @ > -

ggagzgo-Kﬁw/
- /

FJ1200

/\(6304770 -Ks6
/4
3

FJ2000
6305460 - K5

FJ1200
6304760 - K5 g

%304750 K3/K4

Revised: 8/1/2016 147 FJ1200 P/N: 99903593



Hose clamps, Quick-release coupling

525 09 040

From loader 980164

To loader

Created 08-10-2013
Modified 16-09-2015

Pos Qty. Partno.  Description Remarks
1 1 6304288 | Clamp K3/K4
2 5 6304418 | Attachment
3 14 30112 | Set screw, stainless M6 x 16
4 14 31147 | Face washer, 8 mm
5 4 6304287 | Clamp, K5/K6
6 1 6304247 | Bracket, K5
7 4 6302896 | Lock pin
8 4 33379 | Spring
9 1 6304239 | Clamp, K6
10 1 6305247 | Attachment - K5
11 1 6305239 | Attachment - K6

Revised: 8/1/2016

148

FJ1200 P/N: 99903593




£_S¢] FJ1200

63 04 220
Internal ref. 63 48 340

An Oshkosh Corportation Company

Revised: 8/1/2016 149 FJ1200 P/N: 99903593



Kit, quick-release coupling, EXV.

525 09 050
From loader 980001

To loader

Created 10-10-2013
Modified

Pos Qty. Partno.  Description Remarks

6348340 | Kit,quickrelease coupling, 1EXV
6304220 | Kit,quickrelease coupling,2EXV

1 2 60622 | Dust cap, F 3/8"

2 2 60621 | Dust cap, M 3/8"

3 2 60635 | Seal kit

4 2 60620 | Quick-release coupling,M 3/8"

5 2 60619 | Quick-release coupling,F 3/8"

6 4 25127 | Connection P-GEV 12 LR-WD

7 4 0017710 | Hose 3/8" x 350 V/O

8 4 25201 | Bulkhead connection GSS12L

Revised: 8/1/2016

150

FJ1200 P/N: 99903593




® FJ1200

8518 070
85 18 060
Internal ref. 85 18 050

An Oshkosh Corportation Company

7, K4+K5
9, K6

Revised: 8/1/2016 151 FJ1200 P/N: 99903593



525 15 020
From loader 980001
Fittings, Personnel basket, F11200 K4, K5 & K6 Toloscer

Created 25-06-2013
Modified 26-08-2013

Pos Qty. Partno.  Description Remarks

8518050 | Fittings, personnel basket K4

8518060 | Fittings, personnel basket K5

8518070 | Fittings, personnel basket K6

6304359 | Spacer

6348211 | Spacer

30995 | Countersunk screw MK8 x 30

30886 | Lock nut, stainless M8

6305108 | Adjusting plate

8518617 | Insert (FJ1200-K4)

6099964 | Lock pin with split pin

8518618 | Insert (FJ1200-K5)

6656614 | Lock pin with split pin

8518619 | Insert (FJ1200-K6)

6292853 | Hook suspension

62117 | Shackle

I N S I A R I A R S S B

62169 | Hook with ball bearing

—
o

6304266 | Lock pin with split pin

AlalalalalalalalalaINID™IEININD

—_
()]

68621 | Label, SWL5T

Revised: 8/1/2016 152 FJ1200 P/N: 99903593




J L FJ1200

63 04 610
63 04 600
Internal ref. 63 04 590

An Oshkosh Corportation Company

63 04 610
12 h
63 04 600 M
10
63 04 590 9
: : - - - §
8
7 ¢
6
5ﬁ
4
3
EA_—\
2%
1
¢
I

Revised: 8/1/2016 153 FJ1200 P/N: 99903593



Hydraulic pipes, Walform for F31200, K4-K6

52515 100
From loader 980001

To loader

Created 23-05-2013
Modified

Pos Qty. Part no.

Description

Remarks

6304590

6304600

6304610

6304441

Pipe

6304442

Pipe

6304443

Pipe

6304444

Pipe

6304445

Pipe

6304446

Pipe

6304447

Pipe

6304448

Pipe

6304449

Pipe

6304451

Pipe

6304452

Pipe

el Bl )
Dlzlale|e|(~lo|als]wln] =
_— LR R R R R R AR aaa -

6304453

Pipe

Revised: 8/1/2016

154

FJ1200 P/N: 99903593




525 20 200

(0]
—
Q@
(@]
n
®)
O

FJ1200

70 06 020

Internal ref.

An Oshkosh Corportation Company

99903593

FJ1200 P/N

155

8/1/2016

Revised:



Fly-jib (FJC5330)

Obsolete

525 20 200

From loader 980001
To loader 980198

Created 20-10-2010
Modified 02-03-2015

Pos Qty.

Part no.

Description

Remarks

1

29334

FJC5330 Controller FLY-JIB

29313

Bottom f. Fly-Jib box

29317

Plug, 5-polar for RCL 53XX

29321

Plug, 10-polar for RCL 53XX

29341

CAN termination FJC

30347

Screw, stainless

4,0x 25

30993

Screw

M8 x 16

31147

Face washer, 8 mm

O|lo|N|o|J|R]|WIN]|—~

28263

CAN BUS cable

29223

Cable with socket, 2 m

= | =

SlWl |l WlWIDR]m] -

=10

29285

Cable plug, 7-polar, 10 A

Revised: 8/1/2016

156

FJ1200 P/N: 99903593




52520 200 A

o
o
N
—
r)
LL

70 06 020

Internal ref.

An Oshkosh Corportation Company

157 FJ1200 P/N: 99903593

Revised: 8/1/2016



Fly-jib (FIC5330)

525 20 200 A
From loader 980199

To loader

Created 20-01-2016
Modified

Pos Qty. Partno.  Description Remarks
1 1 29334 | FJC5330 Controller FLY-JIB
2 1 29313 | Bottom f. Fly-Jib box
3 1 29317 | Plug, 5-polar for RCL 53XX
4 1 29321 | Plug, 10-polar for RCL 53XX
5 1 29341 | CAN termination FJC
6 4 30347 | Screw, stainless 4,0x 25
7 3 30130 | Set screw, stainless M8 x 12
8 3 31147 | Face washer, 8 mm
9 1 28263 | CAN BUS cable 2m
10 3 29223 | Cable with socket, 2 m
11 1 29629
12 1 7004071
13 1 29637
14 1 29634
15 2 29630
16 5 29632
17 3 29638

Revised: 8/1/2016

158

FJ1200 P/N: 99903593




525 20 210

o
o
N
—
r)
LL

70 05 340

Internal ref.

An Oshkosh Corportation Company

FJ1200 /2000

FJ350/FJ600

=

99903593

FJ1200 P/N

159

8/1/2016

Revised:



1 extra valve, cable

525 20 210

From loader 980001

To loader

Created 01-05-2009
Modified 24-03-2015

Pos Qty.

Part no.

Description

Remarks

1

29323

Plug, 4-polar for RCL 53XX

28286

Cable, dump valve

28249

Cable 2x0.75

28258

Plug, solenoid valve

DB |WIN]|—~

1
1
1
1

28840

Seal

Revised: 8/1/2016

160

FJ1200 P/N: 99903593




525 20 250

o
o
N
—
r)
LL

70 05 350

Internal ref.

An Oshkosh Corportation Company

FJ1200 /2000

o
(o)
©
=5
L
=
o
wn
™
=
(18

99903593

FJ1200 P/N

161

8/1/2016

Revised:



2 extra valves, cable

525 20 250
From loader 980001

To loader

Created 01-05-2009
Modified 24-03-2015

Pos Qty.

Part no.

Description

Remarks

1

29323

Plug, 4-polar for RCL 53XX

28286

Cable, dump valve

28249

Cable 2x0.75

28258

Plug, solenoid valve

DB |WIN]|—~
NINININ

28840

Seal

Revised: 8/1/2016

162

FJ1200 P/N: 99903593




52520 270

o
o
N
—
r)
LL

70 05 360

Internal ref.

An Oshkosh Corportation Company

o
o
o
AN
o
o
AN
-—
A
TN

FJ350/FJ600

99903593

FJ1200 P/N

163

8/1/2016

Revised:



525 20 270
From loader 980001
Spotlight, Fly-Jib

To loader

Created 25-02-2014

Modified
Pos Qty. Partno.  Description Remarks

1 1 29462 | Cable, LED spotlight, 9.0m 1,3 m

2 1 29400 | Spotlight LED 27 W

3 1 27281 | Terminal block

Revised: 8/1/2016 164 FJ1200 P/N: 99903593



	ELECTRONIC MANUALS



